ERSAT TEILKATALOG

FAHRGESTELL

SPARE PARTS MANUAL
CHASS!S

AN CEDATE K17
FART NUMBE R,
LFS qHEADKIT




SPURTMOTOREYELES

INDEX

TELEGABEL WHITE POWER USD 43
FRONT FORK WHITE POWER USD 43

GABELBEINE WHITE POWER USD 43
FORK LEGS WHITE POWER U5D 43

LENKER, ARMATUREN
HANDLEBAR, CONTROLS

HANDBREMSZYLINDER
HAND BRAKE CYLINDER

"-‘-‘ﬁ;'_- g L":J i 91'38 ] = . . »
B e hl 8 A TN
e ? " > ! I’/ I ) L] 25,
® SEITE A, | ¥ wf SEITE 7 SEITE I SEITE
W Page | Ean .%1 3 Page "0 _ ¥ Page Page
I be : = R S
N @ 15-5“ 3 3 ) 4 r 73’@: ’ _'-.-‘._ 2
5 b 81‘@ ) - 16 . | Hoa I [ﬂ ! ‘\%’z %:” R i o)
ﬂ 2\ =@ 7 ne” | *ﬁ 1“8 1. B [ M=l e
RAHMEN, AUSLEGER SEITENSTANDER SCHWINGARM, KETTENSCHUTZ FUSSBREMSBETATIGUNG
FRAME, SUB FRAME SIDE STAND SWINGARM, CHAIN GUARD REAR BRAKE CONTROL
4 - &° Ty :
: % " Ls!s—‘ ]JLmM ) E;X %iL«.
) ?3@@ 781 40.41,1.:3444. " e 266 @ﬂ
SEITE §U TR omen SEITE P 'SEITE SEITE.
Page wonitee ;21 RACING USA Page ﬁ) Page ‘xoas \‘“ Page
B al e B
30 " ! w02 A8 wes
’ E ‘,f/, 14‘“}_§:¢ 4‘? %‘1:%32‘:303 -71 g
g «’E%.sso’mm * 77':; s&““
D T e 5 w5, 'y
FEDERBEIN WHITE POWER PDS5 KRUMMER, ZWISCHENROHKR . ENDDAMPFER LUFTFILERKASTEN
SHOCK: ABSORBER PDS EXHAUS'I: PIPE, INTERM.TUBE EXHAUS;I: SILENCER AIR FILTER BOX
1“1'::‘6% ﬂlwmns:muc; ) - : 24
@?,{f/ ,Q
SEITE & SEITE
Page Page
g 15|




SPORTMBTORCYCLES

INHALTSVERZEICHNIS

TANK, SITZBANK, VERKLEIDUNG S5X

TANK, SEAT, COVER SX

TANK, SITZBANK, VERKLEIDUNG MXC,EXC
TANK, SEAT, COVER MXCEXC

MASKE, KOTFLUGEL
MASK, FENDER

SN e 7
SEITE _* . - SEITE - A SEITE SEITE
Page \ S - Page i " Page T Page
N ; 19
R
PPN » T
VORDERRAD SX, EXC VORDERRAD MXC,EXC BREMSZANGE VORNE HINTERRAD
FRONT WHEEL SX, EXC FRONTWHEEL MXC EXC BRAKE CALIPER FRONT REAR WHEEL
1 :‘: Fa] !__»"\ 35
90, E P L I U
‘ . -3t
D S P 0;‘
SEITE A SEITE E@‘ 5 P SEITE SEITE
Page Page : %amﬁ @uw @m Page Page
g 5|3
BREMSZANGE HINTEN SCHEINWERFER, RUCKLICHT, BLINKER TACHOANLAGE ODOMETER TACHOANLAGE SIGMA SPORT
BRAKE CALIPER REAR HEAD LIGHT, REAR LIGHT, FLASHER SPEEDOMETER ODOMETER SPEEDOMETER SIGMA SPORT
| i % ]
% 20 N : ) e
= %)ﬂ w ’ = i ! . =’°5
SEITE ) @ P ~ SEITE : 19 SEITE : < SEITE
Page JLLES Page” :E% © Page T Page
‘ ’ 120&9 - Ty '
2T | 2t am§ |
o"“/f:”?’éﬁ) I r i J’ poi %
J 2 g"}a"‘ 7yt




INDEX

SPORTMOTORCYCLES _
TACHOANLAGE FACOMSA KABELSTRANG EXC USA

SPEEDOMETER FACOMSA : WIRING HARNESS EXC USA

SEITE
Page

KABELSTRANG EXC ZUBEHOR
WIRING HARNESS EXC ACCESSORIES

SEITE | ~n . Wﬁ» SEITE
Page °'© ' Page
»

/»% 3 P
TECHN|SCHE DATEN FAHRGESTELL SCHMIER- UND WARTUNGSTABELLE
TECHNICAL DATA CHASSIS PE NANCE SCHEDULE

SEITE
Page

SEITE
Page

FOR QUALITY SYSTEM

1ISO 9001

REG.NO. 12 100 6061

Die KTM Sportmotorcycie AG behilt sich das Recht vor, Ausriistung, technische

Angaben, Farben, Materialien, Dienstleistungsangebote, Serviceleistungen und

ahnliche Dinge entsprechend den o&rilichen Bedienungen ohne Ankiindigung und
@ ohne Angabe von Griinden zu dndern, bzw. ersatzlos zu streichen. Es ist zuldssig die

Fertigung eines bestimmten Modells ohne Ankiindigung einzustellen. Im Falle sol--
cher Anderungen erkundigen Sie sich bitte bei Ihrem &rtlichen KTM Handler. Fir
Druckfehler ibernehmen wir keine Haftung. .

KTM Sportmotorcycle AG reserves the right to modify any equipment, technical
specifications, colors, materials, services offered and rendered, and the like so as to

| adapt them to local conditions without previous announcement and without giving
reasons, or to cancel any of the above items without substituting them with others.

It shall be acceptable to stop manufacturing a certain model without previous anno-
uncement. In the event of such modifications, please ask your local KTM dealer for
information. - .
We shall not be heid liable for any printing errors.




A [o1-590.01.0 - TELEGABEL WP USD 43 ~ FRONT FORK WP USD 43 400/520
SPORTMBTORCYCLES : ] -
‘ FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION
5 1*  0518X705LS .  GABELBEIN LLWP43 SX RAC. 2001 FORK LEG L/S WP43 SX RAC. 2001 1
54 15 45 400/520 SX RACING 4007520 SX RACING
& ] 1*  0518.V706LS . GABELBEIN LI.WP43 EXC RAC.2001 FORK LEG L/S WP43 EXC RAC.2001 1
38 @38 4007520 MXC, EXC RACING . 400/520 MXC, EXC RACING
67 2% 0518.V705RS GABELBEIN RE.WP43 SX RAC. 2001 FORK LEG R/S WP43 SX RAC. 2001 1
LocTe 2438 16 400/520 5X RACING 400/520 SX RACING ;
: 39 %‘)w 2*  0518.V706RS GABELBEIN REWP43 EXC RAC.2001 FORK LEG R/S WP43 EXC RAC.2001 1=
400/520 MXC, EXC RACING 4007520 MXC, EXC RACING
5 0015 080303 SK.BUNDSCHRAUBE M 8X30 SW=10  HH COLLAR SCREW M 8X30 Ws=10 17 |
6 0912 100250 ISK.SCHR.DINO912-M10X25 SICH. AH SCREW DIN0912-M10X25 W.LOCK 2
9 0017 060203 SONDERSCHRAUBE T60 6X20 SPECIAL SCREW T60 6X20 2
32 590.01.132.020 GABELBR.UNT.KPL.X=20MM/D=57MM  BOT.TRIPLE CLAMP X=20MM/D=57MM 1
1 33 501.01.033.100 GABELSCHAFTROHR =244 ‘91 FORK TUBE =244 ‘91 1
N 34 590.01.034.020 GABELBRUCKE OBEN X=20MM/D=54MM TOP TRIPLE CLAMP X=20MM/D=54MM 1
] ™ 36 503.01.036.000 STEUERKOPFSCHR. M20X1,5 SW=27  STEER.HEAD SCREW M20X1,5 SW=27 1
- 84 © '38*  590.01.038.200 LENKERKLEMMBRUCKE D=28MM 2000 HANDLEBAR CLAMP D=28MM 2000 2
: 39 590.01.039.100 LENKERAUFNAHME 28MM  SC'99  HANDLEBAR SUPPORT 28MM  SC'99 1
w 81  542.01.081.000 KEGELROLLENLAGER STEUERKOPF TAPERED ROLLER BEARING 2
82  546.01.084.100 O-RINGTRAGER M. DICHTLIPPE ‘91 O-RING SUPPORT W. SEALING LIP 1
84  546.01.184.000 STEUERKOPFABDICHTUNG OBEN STEARING HEAD GASKET TOP 1 ‘
93 N [gj | 85* 590.01.085.100  KLEMME FTACHOKABEL D=6MM 2001  CLAMP FSPEED.CABLE D=6MM 2007 1 ‘
- : 86 542.01.086.000 SCHUTZRING - STEERING HEAD COVER 1 i
- ; § 91 590.01.092.050 SONDERSCHRAUBE M6X12,5 SW=8 SPECIAL SCREW M6X12,5 SW=8 6 |
: /L@ ~ 92*  590.01.092.100 GABELSCHUTZ LINKS SCHWARZ 2001 - FORK PROTECTION L/S BLACK 2001 1 =
S 92 l@) 81 93*  590.01.093.100 GABELSCHUTZ RECHTS SCHWA. 2001  FORK PROTECTION R/S BLACK 2001 1
85 @ﬁ)\\\ =1 2D P
o ﬂ/33
9 -
i d P
5%




01-580.01.1

SPORTHOTORCYCLES

BELBEINE WP USD 43

FOPK LEGS WP USD 43

6
g 2
? “5‘5
8,57
[
&) 1
O
2 f
o-10

11—8

R

01-503.01.1

0,
e o
‘l

O [
Q00E <

N\ | ==ocm

N
N

AY

Xa

N
(]
/

e

2
| ==

42
43

44

*ij —

45
47-g
£-49
o @52

~5o

TEILNR/PARTNR

4860.00205
4681.0016
4860.0018
4054.0603
4860.0028
4860.0044
4860.0058
4860.0009
4860.0043
4860.0019
4357.0125
4357.0099
4357.0019
4357.0092
4357.0140
4357.0008
4357.0094
4357.0020
4357.0145
4357.01425
4860.0014
4860.0023
4860.0003
4860.0046
4860.0033
4860.0036
4860.0037

4860.0038

4860.0039

9501.00105
9501.00015
9501.00025

9501 .00035w= 54w,

9501.00045
4357.0131
4357.01325
4681.0651
4860.0015
4860.0025
4860.0059
4860.0062
4054.1408

BEZEICHNUNG

+ VERSCHL.KAPPE+BUCHSE M51X1,5

+ O-RING NBR 48X%2

+ EINSTELLKNCPF ZUGSTUFE

+ STAHLKUGEL D=3MM

+ FEDER D=2,9 L=7.9

+ O-RING NBR 6X1,5

+ ENTLOFTUNGSSCHRAUBE MdX6
+ O-RING NBR 3,7X1,6

+ O-RING NBR 12X1,5 -

+ HALTER F. EINSTELLROMR D=4MM

+ AUSSENROHR L=577MM D=54/57MM

+ FOHRUNGSRING D=53MM
FOHRUNGSBUCHSE 47 X 43 X 20
TRAGERRING 45 X 52,5 X 1,5

+ OLDICHTRING 43X%53,15%9,5
SICHERUNGSRING SB53
STAUBKAPPE D=43MM
FUHRUNGSBUCHSE 43,8%43X20
GABELHOLM D=43MM L=585MM
HYDR.STOP L=200MM D=27,5 KPL
+ EINSTELLROHR [=512MM

+ KOLBENS.D=14MM L=546MM M11X1

+ NADEL ZUGSTUFE
+ O-RING NBR 3X1,5

+ FEDER ZUGSTUFENNADEL C=4N/MM

+ VORSPANNBUCHSE 42X26,5X2,5
+ VORSPANNBUCHSE 42X26,5X5

+ VORSPANNBUCHSE 42X26,5X10
+ RING 26,5X42X1,5

+ FEDER 3,6 N/MM SET D=4,6MM
+ FEDER 3,8 N/MM SET D=4,75MM
+ FEDER 4,0 N/MM SET D=4,75MM
+ FEDER 4,2 N/MM SET D=4,9MM
FEDER 4,4 N/MM SET D=4,9MM

+ FEDERAUFLAGE 26,2X38,5X3

+ SCHRAUBBUCHSE M29,3X1+BUCHSE

+ FUMRUNGSBUCHSE 14X16X12

+ FEDER ZUGST. D=14,6/MM L=22ZMM
+ AUFNAHME FOR ZUGSTUFE

+ FEDER VENTIL D=0,25

+ KONTROLLVENTIL 8X24X0,1

+ SCHEIBE 6X8,0%0,30

* = NEUTEIL / NEW PART

X = NACH BEDARF / AS REQUIRED

DESCRIPTION

SREW CAP+BUSH M51X1,5
O-RING NBR 48X2

KNOB REBOUNG ADJUSTER
STEEL BALL D=3MM

SPRING D=2,9 L=7,9

O-RING NBR 6X1,5

VENT SCREW M4X6

O-RING NBR 3,7X1,6

O-RING NBR 12X1,5

HOLDER F.ADJUSTMENT TUBE D=4MM
OUTER TUBE L=577MM D=54/57MM
GUIDING RING D=53MM

- DU-BUSH 47 X 43 X 20
" SUPPORT RING 45 X 52,5 X 1,5

OIL SEAL RING 43X53,15X9,5

LOCK WASHER 5853

DUST STRIPPER D=43MM

DU-BUSH 43,8 X 43 X 20

INNER TUBE D=43MM L=585MM
HYDR.STOP L=200MM D=27.5 CPL.
ADJUSTMENT TUBE L=512MM
PISTONROD D=14MM L=546MM MTTX1
REBOUND NEEDLE

O-RING NBR 3X1,5

SPRING REBOUND NEEDLE C=4N/MM
SPACER 42X26,5X2,5

SPACER 42X26,5%5

SPACER 42X26,5X10

RING 26,5X42X1,5

SPRING 3,6 N/MM SET D=4,6MM
SPRING 3,8 N/MM SET D=4,75

SPRING 4,0 N/MM SET D=4,75MM
SPRING 4,2 N/MM SET D=4,9MM
SPRING 4,4 N/MM SET D=4,9MM
INTERM. RING 26,2X38,5X3

SCREW SLEEVE M29,3X1+BUSH
DU-BUSH 14XT6X12

REBOUND SPRING D=14,6MM L=22MM
TAP REBOUND _

SPRING CHECK VALVE D=0,25. -
CHECK VALVE 8X24X0,1 .
SHIM 6X8,0X0,30

3

NNNX-*X><XMXXXMNNMMMMNMNMMNMN'NMMNM#C&JMNN




GABELBEINE WP USD 43

A FORK LEGS WP USD 43 400/520
3 6,. : FIG TEILNR/PARTNR BEZEICHNUNG . . DESCRIPTION.
9 5 B -t 49* 40541414 © +SCHEIBE 6X8,0X0,10 j SHIM 6X8,0%0,10
B 7. o l/ | o . 50  4054.0400 + SCHEIBE 6X12X0,1 SHIM 6X12X0,1
9 1 7 b e 50  4054.0401 + SCHEIBE 6X14X0,1 SHIM 6X14X0,1
O @ : | N L | 50  4054.0402 + SCHEIBE 6X16X0,1 SHIM 6X16X0,1
2 B - cH ] 50 '4054.0403 + SCHEIBE 6X18X0,1 SHIM 6X18X0,1
10 & ' . 50  4054.0404 + SCHEIBE 6X12X0,15 SHIM 6X12X0,15
11—3 & | 31 @Wﬂ _ 50 4054.0405 + SCHEIBE 6X14%0,15 SHIM 6X14X0,15
@ A ! | | 43 50  4054.0406 + SCHEIBE 6X16X0,15 SHIM 6X16X0,15
S | ' 443/ ' 50  4054.0407 + SCHEIBE 6X18X0,15 . SHIM 6X18X0,15
112 b ! | 50  4054.0411 + SCHEIBE 6X18X0,2 SHIM 6X18X0,2
| ] ' 45 50 40540414 + SCHEIBE 6X16X0,25 SHIM 6X16X0,25
95 A9 1 | a7 50  4054.0447 + SCHEIBE 6X10X0,3 SHIM 6X10%0,3
s i | ! e 50  4054.1383 + SCHEIBE 6X11X0,1 . SHIM 6X11X0,
] 4 , | 51 £-49 50  4054.1391 + SCHEIBE 6X11X0,3 SHIM 6X11X0,3
| | ey @52 50  4860.0063 + SCHEIBE 6X24X0,1 SHIM 6X24X0,1
' , | 50 4860.0064 + SCHEIBE 6X22X0,1 SHIM 6X22X0,1
] | 233 . —50 50  4860.0065 + SCHEIBE 6X20X0,1 SHIM 6X20X0,1
1 | | 855 50*  4860.0116 + SCHEIBE 6X24X0,1 DELTA SHIM 6X24X0,1 DELTA
| ! l P 50*  4860.0139 .+ SCHEIBE 6X22X0,1 DELTA SHIM 6X22X0,1 DELTA
' | : 51  4860.0060 + KOLBENRING 5X1X84 PISTON RING 5X1X84
| : ! | 52 4860.0042 + KOLBEN ZUGSTUFE PISTON REBOUND
§ b | ' 55 40540486 + MUTTER M6X0,5 ZUGSTUFE NUT M6X0,5 REBOUND
) Q | t | 58  4860.0081 ~ + ROHR 29,3X1X390 D=8,5MM TUBE 29,3X1X390 D=8,5MM
15 13 ' | ' 59  4357.0023 O-RING NBR 41X2 O-RING NBR41X2 ,
16 I , o | _ 60 4357.0124 + GABELFAUST LI. 260MM M8 2000  AXLE CLAMP L/S 260MM M8 2000
17 . l . 61  4357.0123 + GABELFAUST RECHTS M8 2000 AXLE CLAMP RIGHT M8 2000
318 | 24 ) | 62 5060.0061 SK BUNDSCHRAUBE M 8X30 HH COLLAR SCREW M 8X30
19 | | 63 40541241 + MUTTER VENTIL M6X0,5 CHECK VALVE NUT M6X0,5
@ )' Y ‘ 64 4054.1278 + FEDER VENTIL D=0,5MM SPRING CHECK VALVE D=0,5MM
| - ‘ . 70 4860.0061 + KONTROLLVENTIL 8X24X0,4 CHECK VALVE 8X24X0,4
g | | 70*  4054.1408 + SCHEIBE 6X8,0X0,30 SHIM 6X8,0X0,30
v ! = 71 4860.0047 + KOLBEN DRUCKSTUFE PISTON COMPRESSION
l 72 4681.1499 + O-RING NEBR 212 O-RING NBR 21X2
| P | 73 3548.0320 + O-RING NBR 24X2 O-RING NBR 24X2
A b 74  4860.00275 + AUFNAHME FUR DRUCKSTUFE TAP COMPRESSION
| 75  4860.0035 + NADEL DRUCKSTUFE M10X1 NEEDLE COMPRESSION M10X1
! 76  4860.0049 + O-RING NBR 8X2 O-RING NBR 8X2
| 79 4860.0051 + SICHERUNGSRING RB12 LOCK WASHER RB12
' 80  4860.0034 + EINSTELLSCHRAUBE DRUCKSTUFE COMPRESSION ADJ. SCREW
| 81  4860.0004 + CU-SCHEIBE 29,5X33,5X1 COPPER WASHER 29,5X33,5X1
v 90  4054.0882 + GABELOL REZ 71 SAE 5 FORKOIL REZ 71 SAE 5
95*  4860.00755 PRE-LOAD ADJUSTER CPL.

01-503.01.1

+ PRE-LOAD ADJUSTER KPL.
Y PART

X = NACH BEDARF / AS REQUIRED

Q

x_ammmmmmmmmxmmp4>.a_\mmmmwx><><><><><><><><><><><-><><><><”><><><j




| KER, ARMATUREN HANDLEBAR, CONTROLS 400/520
SPORTMOTORCYCLES '
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION
1 590.02.001.000 LENKER SC,RACING 2000 HANDLEBAR S5C,RACING 2000
5 6899791 KLEBER CYANACRYLAT 7434 _ GLUE CYANACRYLAT 7434
12 502.02.003.000 DREHGRIFFUBERZUG DOMINO SCHW.  TWIST GRIP COVER DOMINO BLACK
13 590.02.010.200 GASDREHGRIFF KPL. RACING 2000 THROTTLE GRIP CPL. RACING 2000
15 503.11.089.000 KURZSCHLUSSCHALTER 97 SHORT CISCUIT BUTTON 97
400/520 S5X RACING 400/520 SX RACING
17 502.02.052.000 FESTGRIFF DOMINO SCHWARZ ‘95 FIXED GRIP DOMINO BLACK 95
18 440.11.076.200 KABELBAND 200MM CABLE TIE 200MM
18 440.11.076.100 KABELBAND 100MM CABLE TIE T00MM
21 590.02.047.000 DEKOHEBEL KPL. RACING 2000 DECO.LEVER CPL. RACING 2000
28 584.12.040.000 SPIEGEL LINKS £C4 *98 MIRROR L/S LC4 98
—-  584.12.041.000 SPIEGEL RECHTS LC4 '98 MIRROR R/S LC4 98
29 584.12.040.050 ADAPTER FUR SPIEGEL LC4 ‘98 SUPPORT FOR MIRROR 98
30 590.02.030.000 GEBERZYLINDER KPL. RACING 2000 MASTERCYLINDER CPLRACING 2000
31 503.02.031.000 KUPPLUNGSHEBEL KPL. 125-200°98 CLUTCH LEVER CPL. 125-200 98
31 503.02.031.100 KUPP.HEBEL KURZ KPL. 2T 2000 CLU.LEVER SHORT CPL. 2T 2000
32 590.02.032.000 REPSATZ KOLBEN 9,5MM RAC.2000  REPKIT PISTON 9,5MM RAC, 2000
33 590.02.033.000 DECKEL HYD.KUPPL. RACING 2000 COVER HYD.CLUTCH RACING 2000
34 503.02.034.000 GUMMIBALG FUR RESERVOIR ‘98 RUBBER FOR RESERVOIR ~ '98
35 503.02.035.000 BLATTFEDER FUR HEBEL ‘98 SPRING PLATE FOR LEVER  '98
36  503.02.036.000 OL FOR HYD.KUPPLUNG 50ML OiL FOR HYD.CLUTCH 50ML
37 503.02.037.000 SCHUTZKAPPE FUR HEBELGELENK'98 PROTECT.CAP FOR LEVER PERCH'28
38 503.02.038.000 HEBELSCHRAUBE KPL. 125-200 '98 LEVER SCREW CPL. 125-200 ‘98
39  503.02.030.150 KLEMMSCHELLE M.SPANNSTIFT 2000 - CLAMP WITH PIN 2000
40 590.02.044.000 - KLEMMSCH.SPIEGEL M.SPANNSTIFT CLAMP MIRROR WITH PIN M10X1,25
44 0965 040123 SENKSCHRAUBE DINO965-M 4X12 FLAT HEAD SCREW DIN0965-M 4X12
45 0984 030063 ZYL.SCHRAUBE DIN7984-M 3X 6 AH SCREW DIN7984-M 3X 6
62 503.32.063.050 . SCHNEIDRING FOR HYDR.LEITUNG SELF CUTTING RING HYDR.PIPE
63  590.32.063.000 LEITUNGSKIT KPL. RACING 2000 PIPE KIT CPL. RACING.2000
70 590.11.074.000 START NOT-AUS TASTER KPL. 2000 " START-STOP TIP SWITCH CPL.2000
400/520 EXC RACING USA _400/520 EXC RACING USA
70%  590.11.074.200 SCHAL.FSTARTKN.U.NOT-AU.EU 01 START-STOP TIP SWITCH CPL.2001
400/520 EXC RACING AUS, EU 400/520 EXC RACING AUS, EU
90 590.02.094.000 HANDDEKOSEIL RACING 2000 DECOMPR. CABLE RACING 2000 V'
92 590.02.091.200 GASSEIL”AUF-ZU*KPL.RACING 2000

01-590.02.0

* = NEUTEIL / NEW PART

THR.CABLE*OPEN-CLOSE* RAC.20

X = NACH BEDARF / AS REQUIRED

7

ary

- A o aa

= a3 M) O = e e 3 e e 2 = B = R = o XX A




HANDBREMSZYLINDER HAND BRAKE CYLINDER  400/520 WlIlI{R

SPORTMOTOREYCLES
FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION QTy
01*  503.13.001.100 HANDBREMSZYL. NATUR KLEIN 2001 HANDBRAKE CYL. NAT. SMALL 2001 1
9 503.13.003.000 . HANDBREMSZYL.DECKEL KPL.NATUR  HANDBRAKE CYL.COVER CPLNATURE 1
10*  503.13.008.200 REP.SATZ KOLBEN $X 2001 REPSET PISTON SX 2001 1
10*  503.13.008.300 REPSATZ KOLBEN EXC 2001 REPSET PISTON EXC 2001 1
11 503.13.005.000 SCHELLE KPL. NATUR CLAMP CPL. NATURE 1
12 0015 060253 SK.BUNDSCHRAUBE M 6X25 SW=8  HH COLLARSCREW M 6X25 WS=§ 2
15*  503.13.006.100 HEBELSCHRAUBE KPL. 2001 LEVER SCREW CPL. 2007 1
20*  503.13.002.100 HANDBREMSHEBEL KURZ 2001 HANDBRAKE LEVER SHORT 2001 1
21 503.13.007.000 STELLSCHRAUBE KPL. SX 2000 ADJUSTING SCREW CPL. 5X 2000 1
21 503.13.007.100 STELLSCHRAUBE KPL. EXC 2000 ADJUSTING SCREW CPL. EXC 2000 1
23 503.13.004.000 SCHUTZKAPPE HANDBREMSZYLINDER ~ PROTECTION CAP HAND BRAKE CYL. 1
25  580.12.040.150 KLEMMSCHELLE FUR SPIEGEL ‘94 CLAMP FOR MIRROW 94 X
30 590.13.010.000 BREMSSCHL. VO, 1235MM SX 2000  BRAKEHO. FRONT 1235MM SX 2000 1
SX X
30 590.13.011.000 - BREMSSCHL. VO. 1300MM EXC 2000 BRAKEHO. FRONT 1300MM EXC 2000 1
MXC, EXC MXC, EXC

31 502.13.025.000 HOHLSCHRAUBE M10X1X19 HOLLOW SCREW M10X1X19 1
32 420.13.226.000 CU-DICHTRING DIN7603-10X16X1 CU-SEAL RING DIN7603-10X16X1 2
80 306054 BREMSFLUSSIGKEIT DOT 5.1 BRAKE FLUID DOT 5.1 * 1

SX, MXC: MIT FEDER / WITH SPRING
EXC: OHNE FEDER / WITHOUT SPRING

PART X = NACH BEDARF / AS REQUIRED

: » < NEUTEILZSE

e e :;.»;f-:u'.a.:m'x.\ﬁ‘n‘wwmwm

et ‘ G e - G e e TR



t

SPORTMOTBREYCLES

01-590.03.0

RAHMEN, AUSLEGER

FREME, SUB FRAME

400/520

61-590.03.0

FIG
1*

W 0o o~ Oy N

TEILNR/PARTNR

590.03.001.400

590.03.002.044
710.03.007.000
503.07.020.000
590.01.037.000
0934 080003

590.03.013.000

546.10.052.000
545.10.052.100
544.03,135.000
0625 006087

0015 080353

740.03.021.000
523.03.053.000
543.10.086.200
543.10.086.100
420.07.049.000
360.03.014.000
0015 080303

590.03.040.050
590.03.040.150
590.03.041.050
590.03.041.150
546.03.044.000
546.03.041.000
0125 100003

0094 032253

550.07.016.001
590.30.060.000
546.13.038.150
0015 060203

503.08.053.000
0015 060403

0014 060153

* = NEUTEIL / NEW PART

BEZEICHNUNG

RAHMEN 400/520 EXC RACING 2001
MIT SCHLOSSKORPER, SILBER
AUSLEGER KPL. ALU RACING 2000
STEUERKOPFSCHLOSS KPL. ZADI
GUMMIPUFFER FOR TANK ~ '98
ANSCHLAGSCHRAUBE M8X26 SW=10
SK.MUTTER DIN0934-M 8
MOTORTRAGSCHR. M10X125 SW=13
10.9

KETTENRADSCHRAUBE-ISK M 8X20
KETTENRADSCHR.-ISK M8X26 10.9
VERSCHLUSSPFROPFEN SFL10
RILLENKUGELLAGER 608 2RS C3
SK.BUNDSCHRAUBE M 8X35 SW=10
BUCHSE 8 X 12 X 6,5

KETTENROLLE D=30MM 125-380 ‘99

STOVER-FLANSCHMUTTER M8 10.9

$S.MUTTER M10 CU SW=14
SCHUTZKAPPE
SCHNORR-SICHERUNGSSCHEIBE 8MM
SK.BUNDSCHRAUBE M 8X30 SW=10
FUSSRASTE LI. EXC SILBER 2000
FUSSRASTE LI. SX SILBER 2000
FUSSRASTE RE. EXC SILBER 2000
FUSSRASTE RE. SX SILBER 2000
BOLZEN FUR FUSSRASTER 9,8 X 50
FUSSRASTENFEDER LINKS & RECHTS
UNTERLEGSCHEIBE DINO125-A10,5
SPLINT DINO094-3,2X25 STAHL
SCHLALCH 7X10 PER METER
KETTENRITZELABDECK .RACING 2000
BUCHSE 6,5X8X11
S$K.BUNDSCHRAUBE M 6X20 Sw=8
BUCHSE FUR SPOILER 6X11X16X7.5
SK.BUNDSCHRAUBE M 6X40 SwW=8
SK.BUNDSCHRAUBE M 6X15  SW=8

X = NACH BEDARF / AS REQUIRED

DESCRIPTION Qry

FRAME 400/520 EXC RACING 2007
WITH LOCK BODY, SILVER -
SUB FRAME CPL. ALU RACING 2000
STEERING HEAD LOCK CPL. ZADI
RUBBER BUFFER FOR TANK 98
SPECIAL SCREW MB8X26 W5=10
HEXAGON NUT DIN0O934-M 8
ENGINEBRAC.SCREW M10X125 WS=13
10.9
SPROCKET SCREW-AH M 8X20
SPROCKET SCREW-AH M8X26 10.9
PLASTIC CAP SFL10
GROOVED BALL BEAR. 608 2RS C3 ZF
HH COLLAR SCREW M 8X35 WS=10
BUSHING 8 X 12 X 6,5
CHAIN ROLL D=30MM 125-380 '99
SELF LOCKING NUT M8 10.9
SELF LOCKING NUT M10 CU WS=14
PLASTIC CAP
LOCK WASHER 8MM
HH COLLAR SCREW M 8X30 WS=10
FOOT PED L/S EXC SILVER 2000
FOOT PED /S SX SILVER 2000
FOOT PED R/S EXC SILVER 2000
FOOT PED R/S SX SILVER 2000
BOLT FOR FOOTREST 9,8 X 50
FOOTREST SPRING L/S & R/S
WASHER DINO125-A10,5
PIN DINO094-3,2X25 STEEL
PVC-HOSE 7X10 PER METER
SPROCKET COVER RACING 2000
BUSHING 6,5X8X11 -

HH COLLAR SCREW M 6X20 W5=8 -

o

BUSH FOR SPOILER 6X11X16X7,5
HH COLLAR SCREW M 6X40 WS
HH COLLAR SCREW M 6X15 W,

o

= R NN MRS S s N

1

NN RN X S

L3l C RIS TRy RN SN K




406/520 201

SEITENSTANDER SIDE STAND
SPORTMOTORLYLLES N . .
FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION
21 503.03.023.060 SCHRAUBE M SEITENST, EXC ‘98 SCREW M8 SIDE STAND EXC ‘98
22 503.03.023.160 SCHRAUBE M8 SEITENST, EGS ‘98 SCREW M8 SIDE STAND EGS 98
23 503.03.023.000 SEITENSTANDER L=377MM 98 SIDE STAND L=377MM ‘98
24 50303023052  BOLZEN STANDERFEDER M5 EXC'98  BOLT SIDE ST.SPRING M5 EXC'98
25 503.03.023.152 BOLZEN STANDERFEDER M5 EGS'98  BOLT SIDE ST.SPRING M5 EGS'98
26 503.03.026.000 STANDERKONSOLE KPL. 125-380°98  SIDE ST.BRACKET CPL.725-380'98
28 503.03.023.054 HALTEBLECH FUR FEDER EGS ‘98 BRACKET FOR SPRING EGS  '98
LOCTITE 243 29 503.03.025.000 GUMMI FUR SEITENSTANDER ‘98 RUBBER FOR SIDE STAND ~ '98
30 503.03.024.000 STANDERFEDER 125-380 EXC ‘98 SIDESTAND SPRING 725-380EXC'98
' 31 100.03.021.000 STANDERFEDER KURZ STAND SPRING SHORT '
400/520 MXC, EXC 59 584.29.059.000 LOCTITE 648 GRUN 20ML LOCTITE 648 GREEN 20ML
wocmeess 21 RACING USA 60 6899785 LOCTITE 243 BLAU 6CCM LOCTITE 243 BLUE 6CCM
<> 86 543.10.086.200 STOVER-FLANSCHMUTTER M8 109 SELF LOCKING NUT M8 70.9
2°

LOCTITE 243

= 338
%25

LOCTITE 648/ 22

400/520 EXC
RACING EU, AUS

01-590.03.1

' v PART

X = NACH BEDARF / AS REQUIRED

@]
3

[ N e e e Y

W SR A TR R B R




SPORTMOTOREYCLES

01-590.04.0)

SCH

GARM, KETTENSCHUTZ

SV

GARM, CHAIN GUARD 400/520

01-590.04.0

30

40,41,42,43,44,

50,73,78,79

FIG
14
15

30

34

40

41* .

42
43
44
50

55*
66

68*

69’

71
72
73
78
79
85
86
87
90
N

TEILNR/PARTNR

503.03.014.000
546.03.015.000
590.04.030.244
546.11.076.100
502.03.081.700
590.04.031.000

- 590.04.033.000

0760 253270
546.03.090.000
503.04.090.044
503.29.000.044
546.07.066.100
546.07.070.144
0015 060163
0015 060503
0015 060553
503.04.066.000
0009 050103
722.10.079.000
503.04.060.100
546.07.460.000
200.12.062.055
0985 060003
0021 060003

BEZEICHNUNG _
SCHWINGARMBOLZEN 14X252 SW=22
STOPPMUTTER M14X1,5  SW=19
SCHWINGARM KPL. 540 SXS 2000
HALTESCHELLE FOR BREMSSCHL.'96
LAGERHUOLSE 15X20%38,75
NADELHULSE HK2012V

ANLAUFSCH. 22,2X31,7X0,8 2000
WELLENDICHTRING 25%32X7

TASSE FOR WELLENDICHTR.16X25X9 |

SCHWENKLAGER+BUCHSEN PDS ‘99
WERKZEUG LAGERMONTAGE PDS
KETTENFUHRUNG HINTEN 94
HALTEBLECH KPL.
SK.BUNDSCHRAUBE M 6X16  SW=8
SK.BUNDSCHRAUBE M 6X50 SW=3
SK.BUNDSCHRAUBE M 6X55  SW=8
KETTENGLEITSCHUTZ ‘97
GEW.FURCHSCHRAUBE M 5,0X10
STUTZSCHALE

KETTENSCHUTZ KLEIN EXC 2000
KETTENSCHUTZ GROSS EGS
HOHLNIET 2-TLG.

$S.MUTTER DINO985-M 6

SCHE!BE DIN9021-A 6,4

DESCRIPTION

SWINGARM BOLT 14X252 W5=22
SELF LOCKING NUT M14X1,5 WS=19
SWINGARM CPL. 540 SXS 2000
RETAIN.CLAMP FOR BRAKE HOSE'96
BEARING SLEEVE 15X20X38,7
NEEDLE BUSH HK2012V

STOP DISK 22,2X31,7X0,8 2000
SHAFT SEAL RING 25X32X7

BUCKET F.SHAFTSEALRING 15X25X9
HEIM JOINT+BUSHES PDS '99

TOOL BEARING MOUNTING PDS
CHAIN GUIDE REAR ‘94
RETAINING PLATE CPL.

HH COLLAR SCREW M 6X16 WS=8
HH COLLAR SCREW M 6X50 WS=8
HH COLLAR SCREW M 6X55 WS=8
CHAIN GUARD 97

SPECIAL SCREW M 5,0X10

BUCKET

CHAIN GUARD SMALL EXC 2000
CHAIN GUARD LARGE EGS
HOLLOW RIVET TWO PARTS

SELF LOCK. NUT DINO285-M 6
WASHER DINS021-A 6,4

ECH,

MTIRCYGLE TECANOLUSY.

j@)]
3

P e N - T O S o B R




1

FUSSBREMSBETATIGUNG

REAR BRAKE CONTROL

R A A R b vy

BRERSre

- 400/520 IR
SPORTMOTGRCYCLES .
FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION QTY
1. 0912 080603 ISK.SCHRAUBE DIN0912-M 8X60 AH SCREW DINO972-M 8X60 1
02 590.03.060.044 FUSSBREMSHEBEL KPL.RACING 2000 REAR FOOT BRAKE LEVER CPL.2000 1
3 . 0472022100 SICHERUNGSRING DIN0472-22X1 CIRCLIP DINO472-22X1 1
4 0625 006087 RILLENKUGELLAGER 608 2RS C3 GROOVED BALL BEAR. 608 2RS C3 2
5 543.10.086.200 STOVER-FLANSCHMUTTER M8 109  SELF LOCKING NUTM8 109 1
6 120.11.016.000 SCHEIBE 6 X 12 X 3 WASHER 6 X 12 X 3 1
7 0934 060003 SK.MUTTER DIN0O934-M 6 HEXAGON NUT DINO934-M 6 1
8 0933 060353 SK.SCHRAUBE DIN0933-M 6X35 HH SCREW DIN0933-M 6X35 1
10 546.03.062.000 RUCKZUGFEDER FOR BREMSHEBEL RETURN SPRING FOR BRAKE LEVER 1
12 546.03.069.000 GELENKKOPF M6 FURBREMSHEBEL * SWIVEL HEAD M6 FOOT BRAKELEVER 1
14 0934 060003 SK.MUTTER DIN0934-M 6 HEXAGON NUT DINO934-M 6 1
15  546.03.068.000 DRUCKSTANGE 250 '90 PRESSURE ROD ALU 250 '90 1
16  546.03.060.150 AUFTRITT FUR BREMSHEBEL STEP PLATE FOR BRAKE LEVER 1
17 0966 050203 LI.SENKSCHRAUBE DINO966-M 5X20 OVAL HEAD SCREW DIN0966-M 5X20 1
18 0985 050003 SS.MUTTER DIN0985-M 5 SELF LOCKING NUT DIN0985-M 5 1
20*  503.13.060.100 FUSSBREMSZYL. 13MM NATUR 2001  FOOTBRAKECYL. 13MM NATURE 2001 1
24 503.13.061.000 REPSATZ KOLBEN 12MM 2000 REP KIT PISTON 12MM 2000 1
30 590.03.093.000 BREMSZYL.SCHUTZ RACING 2000 BRAKECYL.PROTECTOR RACING 2000 1
32 0015 060203 SK.BUNDSCHRAUBE M 6X20 SW=8  HH COLLARSCREWM 6X20 WS=8 3
33 0015 060123 SK.BUNDSCHRAUBE M 6X12 SW=8 HH COLLAR SCREW M 6X12 WS=8 2
36 502.35.033.300 KLIPS-MUTTERNHALTER M6 KP142 SNAP-NUT HOLDER M6 KP142 2
38 503.08.052.000 BUCHSE FUR SPOILER 6X11X16X5 BUSH FOR SPOILER 6X11X16X5 2
40  503.13.070.000 BREMSSCHL.HI. 590MM 125-380'98 BRAKE HOSE RE.590MM 125-380'98 1
49  420.13.026.000 CU-DICHTRING DIN7603-10X16X1,5 CU-SEAL RING DIN7603-10X16X1,5 1
50  420.13.226.000 CU-DICHTRING DIN7603-10X16X1 CU-SEAL RING DIN7603-10X16X1 1
51 502.13.025.000 HOHLSCHRAUBE M10X1X19 HOLLOW SCREW M70X1X19 1
52 503.11.051.100 BREMSLICHTSCHALTER HINTEN ‘98 BRAKE LIGHT SWITCH REAR ‘98 1
60 545.13.030.044 BREMSFLUSSIGKEITSRESERVOIR ‘89 BRAKE FLUID RESERVOIR ‘89 1
62 580.07.016.101 SCHLAUCH FUR RESERVOIR 6X1,5 " HOSE FOR RESERVOIR 6X1,5 0.4
63 0014 060103 . SK.BUNDSCHRAUBE M 6X10 SW=8  HH COLLAR SCREW M 6X10 W5=8 1
64  590.13.068.000 HALTEBLECH BREMSFLUS.RESERVOIR ~ BRACKET BRAKE FLUID RESERVOIR . 1
180 @ 3 66  580.07.017.000 YDNAC KLAMMER 10101 (SMM) YDNAC CLAMP 10107 (OMM) . 2
16 ?7 2,3,4,6,7,8, 80 306054 BREMSFLUSSIGKEIT DOT 5.1 BRAKE FLUID DOT 5.1 1
16,17,18; -
00-590.13.1 m * = NEUTEILZBIRY PART X = NACH BEDARF / AS REQUIRED




ERBEIN WP PDS SHYCK ABSORBER WP PDS 400/520
SPORTMOTORCYCLES ‘ :
FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION
8 0015 120556 SK.BUNDSCHRAUBE M12X55 SW=13  HH COLLAR SCREW M12X55 WS=13
0% 1218.V732 MONOSHOCK PDS SXRAC. 2001~ MONOSHOCK PDS SX RAC. 2001 -
8 10*  1218.V733 MONOSHOCK PDS MXC,EXC RAC.2001  MONOSHOCK PDS MXC,EXC RAC.2001
1% 9121.0013 + FEDER PDS0-250 65-83N/MM SPRING PDS0-250 65-83N/MM
11 9121.0009 FEDER PDS1-250 70-90N/MM SPRING PDS1-250 70-90N/MM
11 9121.0010 FEDER PD52-250 75-96N/MM SPRING PDS2-250 75-96N/MM
11 9121.0011 FEDER PD$3-250 80-103N/MM SPRING PD$3-250 80-103N/MM
1% 9121.0012 FEDER PDS4-250 85-111N/MM SPRING PDS4-250 85-111N/MM
11*  9121.0014 + FEDER PDS5-265 66-86N/MM * SPRING PDS5-265 66-86N/MM
FEDER / SPRING 1+ 9121.0015 + FEDER PDS6-265 71.5-905N/MM  SPRING PDS6-265 71,5-90,5N/MM
weich / soft PDSO PDS5 11*  9121.0016 + FEDER PDS7-265 76-95N/MM SPRING PDS7-265 76-95N/MM
: PDS1 PDS6 11*  9121.0017 + FEDER PDS8-265 81-99,5N/MM SPRING PDS8-265 81-99,5N/MM
PDS2 PDS7 12 5018.0186 EINSTELLR. FEDER PDS M6 2000 SPRINGRETAINER PDS M6 2000
PDS3 PDS8 18 503.04.018.000 GEWINDEBUCHSE M12 PDS ‘98 BUSHING M12 PDS ‘98
hart / hard PDS4 20 5018.01515 + BUCHSE+LAGER KPL.PDS 12MM'99  BUSH+BEARINGS CPL. PDS 12MM'99
30 R120.04 + REPSATZ. DICHTRINGE PDS ‘99 REPKIT GASKET RINGS PDS 99
8

01-590.04.1

* = NEUTEIL / NEW PART

X = NACH'BEDARF / AS REQUIRED

OTECH,

MOTORLYULE TECHNBLISY |

Q




‘ma%d  KRUMMER, ZWISCHENROHR  EXHAUST PIPE, INTERM.TUBE 4007520 Il

SPORTMOTOREYCLES ‘
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION QTY
1 590.05.007.000 AUSPUFFROHR LINKS RACING 2000 EXHAUST PIPE L/S RACING 2000 1
2 590.05.008.000 AUSPUFFROHR RECHTS RACING 2000  EXHAUST PIPE R/S RACING 2000 1
4 583.05.053.001 KERAMIKSCHNUR 1 METER CERAMIC LINE T METER 1
5 503.05.016.000 ZUGFEDER L=55MM OSEN BEWEGLICH  TENSION SPRING L=85MM 4
8 0125 080003 UNTERLEGSCHEIBE DINO125-A 8,4 WASHER DING125-A 8,4 K ‘
10 590.05.060.000 AUSPUFF-ZWISCHENROHR RAC. 2000 EXHAUST-INTERMEDIARE TUBE 2000 1 ‘
11 546.03.048.000 MEHRBEREICHSBLECHMUTTER M8 RANGE CHANGE METAL NUT M8 1 .
12 0015080123 SK.BUNDSCHRAUBE M 8X12. SW=10 HH COLLAR SCREW M 8X12 W5=10 1 :
13 546.03.048.100 " MEHRBEREICHSBLECHMUTTER M6 RANGE CHANGE METAL NUT Mé 1.
1

14 0014 060103 SK.BUNDSCHRAUBE M 6X10 3W=8 HH COLLAR SCREW M 6X10 WS=8

IMOTO

MOTIBEYTLE. TECNNGLIEY

- [IPETEI

00-590.05.0) : " | ' "= NEUTEIL‘V PART X =NACH BEDARF / AS REQUIRED ,
! o i [ . L. | Y o b st 2 e ‘ ‘ . i Y : i b e |

AR e T L AR ‘ RTRTE R b e T T




et

-
%

ENDDAMPFER

EXTTAUST SILENCER 400/520 WHIIN |
SPORTMOTORCYCLES .
FIiG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION QTy ‘
- : 1 590.05.079.000 ENDDAMPFER KPL. SX RACING 2000  SILENCER CPL. SX RACING 2000 1 !
14 10 12 400/520 5X RACING - 400/520 $X RACING _ 400/520 SX RACING :
1@, 3 590.05.081.000 ENDDAMPF. EXC UNGEDR. RAC.2000  SILENCER EXC UNTHROTT.RAC.2000 X
' 1%’9;13 400/520 EXC RACING | 400/520 EXC RACING
5 590.05.081.100 ENDDAMPFER EXC GEDR. RAC: 2 SILENCER EXC THROTT. RAC. 2000 1
20 . o 4007520 EXC RACING - 400/520 EXC RACING
7% 590.05.082.100 ENDDAMPFER SPARKY 2001 SILENCER EXC SPARKY RAC. 2001 1
400/520 MXC, EXC RACING USA 4007520 MXC, EXC RACING USA
8  590.05.081.052 ENDDAM.ANSCHL KAPPE KPL. 2000  SILENC.CONNECTING CAP CPL.2000 1
. 00'/520 EXC RACING 10 0137 060000 FEDERSCHEIBE DINO137-B 6 SPRING WASHER DINO137-B 6 2
UNGEDROSSELT/UNTHROTTLED 11 546.05.069.000 BUCHSE 7,5%12X28X7,8 - '96 BUSHING 7,5X12X28X7.8 96 4
12 546.05.068.000 DAMPFUNGSELEMENT SCHWARZ EXHAUST BRACKET RUBBER BLACK 2
13 546.03.048.100 MEHRBEREICHSBLECHMUTTER M6 RANGE CHANGE METAL NUT Mé 2
14 0015 060303 SK.BUNDSCHRAUBE M 6X30 SW=8  HH COLLAR SCREW M 6X30 WS=8 2
20 .20 503.05.016.000 ZUGFEDER L=55MM OSEN BEWEGLICH  TENSION SPRING L=55MM 2
= 21 0011 480802 BLINDNIETE 4,8X 8,0 NIRO DUMMY RIVET 4,8X 8,0 NIRO 12(6)
22 0009 050103 GEW.FURCHSCHRAUBE M 5,0X10 SPECIAL SCREW M 5,0X10 6
24 0770 223601 O-RING 82,14X3,53 SILIKON O-RING 82,14X3,53 SILIKON 2
30 590.05.081.053 " ENDKAPPE UNGEDROSSELT RAC.2000  ENDCAP UNTHROTTLED RACING 2000 1
4007520 EXC RACING 31 590.05.081.150 ENDKAPPE GEDROSSELT RAC. 2000 ENDCAP THROTTLED RACING 2000 1
GEDROSSELT/THROTTLED 32 590.05.078.550 DAMMSTOFF 550GRAMM L=550MM SX STUFF, YARN 550GRAMM L=550MM SX 1
34, 587.05.078.350 DAMMSTOFF 350 GRAMM ‘99 STUFFINGYARN 350 GRAMM *'99 1
35  583.05.078.002 DAMMSTORFMATTE HINTEN 90GR.'98  STUFFING YARN REAR 90 GRAMM'98 1
2.

400/520 MXC, EXC RACING USA 7 /ﬁ

21, /}
--\‘\

01-590.05.1

* = NEUTEIL / NEW PART

X = NACH BEDARF / AS REQUIRED




LUFTEILTERKASTEN

| 460/520f2001

01-590.06.0 AIR FILTER BOX
SPORTMOTORCYCLLES .
FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION Qry
1 503.06.001.051 FILTERWAND ~ 125-380 ‘98 FILTER WALL CPL. 125-380 '98 1
3 503.06.003.044 FILTERKASTENDECKEL KPL. 2T '98 FILTER BOX COVER CPL.  '98
MIT SCHNELLVERSCHLUSS = WITH QUICK RELEASE
4 503.06.001.052 FILTERKASTENHINTERTEIL 98 FILTER BOX PARTREAR 98 1
8  503.06.008.044 SCHNELLVERSCHLUSS KPL.  '98 QUICK RELEASE CPL. 98 2
10 503.06.010.000 SPRITZSCHUTZ FFILTERKASTEN'98 FENDER FOR FILTER BOX ‘98 1
12 503.06.012.000 DROSSELKAPPE 125-380EGS KPL98 ~ THROTTLE CAP 125-380 EGS '98 X
13*  590.06.015.000 LUFTFILTER RACING 2001 AIR FILTER RACING 2001 1
14*  590.06.016.000 FILTERTRAGER M. FLAMMSCH. 2001 FILTER CARRIER RAC. 2001 1
15 503.06.015.000 LUFTFILTER 125-380  '98 AIR FILTER 125-380  '98 X |
16 503.06.016.000 FILTERTRAGER 125-380 ‘98 FILTER CARRIER 125-380 98 X
17 503.06.017.000 FILTERHALTEBUGEL KPL. 2TAKT'98 FILTER SUPPORT CPL.2-STROKE'98 1
18, 503.06.018.000 FILTERTRAGERHULSE 125-380 ‘98 FILTER SUPPORT BUSH 125-380'98 1
19 '\ 503.06.019.000 BEFESTIGUNGSBLECH-FILTERBUGEL FASTEN. DEVICE FILTER SUPPORT 1
26 590.06.026.000 VERGASERMANSCHETTE RACING 2000  CABURETOR CONNECTING BOOT 2000 1
% N\ : 27 510.06.027.000 SCHLAUCHBINDER 50-70MM HOSE CLAMP 50-70MM 1
' : /A )\ 50 0017 060403 SONDERSEHRAUBE T60 6X40 SPECIAL SCREW T60 6X40 2
h N/ 51 0017 060203 SONDERSCHRAUBE T60 - 6X20 SPECIAL SCREW T60 6X20 2
> 52 0009 050103 GEW.FURCHSCHRAUBE M 5,010 SPECIAL SCREW M 5,0X10 1
. 17 53 0016 070253 KUNSTSTOFFSCHR. K7X25 PT1447 PLASTIC SCREW K7X25 PT1447 2
: ‘ 54 0125 060003 UNTERLEGSCHEIBE DINO125-A 6,4 WASHER DINOT25-A 6,4 2
. 55 0017 060303 SONDERSCHRAUBE T60 6X30 SPECIAL SCREW T60 6X30 1
10 Version 1 19 79 722.10.079.000 STUTZSCHALE BUCKET ‘ 2

| MOTOBCIGLE TECANOLOEY

01-546.06.0 .

*= NEUTEIL‘V PART X = NACH BEDARF / AS REQUIRED




TANK,

| SPORTMOTORCYCLES

TZBANK, VERKLEIDUNG SX

"TANK, SEAT, COVER SX  400/520

FIG
4*

6*
7

8

9
11

- 013
14
15
16
17
18
2

8

@/9 562

1P &4

040*
41

.42
43
50*

52
60
62
63*
80

01-590.07.1

40* .

TEILNR/PARTNR
503.07.005.000

0770 130023
310.07.107.001
590.07.008.044
490.07.009.000
503.07.011.000
590.07.113.000
503.07.014.000
590.03.001.055
590.07.016.000
580.31.005.000
0017-060203
510.30.022.000
503.07.140.000
503.07.140.050
503.08.041.000/90
503.08.042.000/90
503.07.041.000
503.08.042.055
503.08.150.000/04
503.08.151.000/04
503.08.052.000
0015 060163

0015 060123

0015 060453

590.29.099.000

BEZEICHNUNG

BENZINHAHN MIKUNi ON/OFF 2001

CK-81 : .
O-RING 13,00X2,30

PVC-SCHLAUCH 6X9 MM PER METER
TANKVERSCHL.KPL.KLEIN EUROPA
DICHTUNG FOR TANKVERSCHLUSS

SCHRAUBE SITZBANKBEF. ‘98
BENZINTANK KPL.7 5L.RAC.SX2001
TANKROLLE 12X26X12  '98

TANKROLLE BEFESTIGUNGSBUCHSE
BENZINFORMSCHLAUCH 7,5%13MM
YDNAC KLAMMER 10128 12MM
SONDERSCHRAUBE T60 6X20
WINKELSTUCK 90 GRAD M10X1
SITZBANK SX 2001
SITZBANKUBERZUG SX 2001
SEITENVERKL. LINKS SILBER ‘98
SEITENVERKL. RECHTS SILBER '98
SITZBANKHALTEWINKEL LI/RE ‘98
GUMMI FOR SEITENVERKLEIDUNG'98
SPOILER LINKS ORANGE 5X * 2001
SPOILER RECHTS ORANGE SX 2001
BUCHSE FUR SPOILER 6X11X16X5
SK.BUNDSCHRAUBE M 6X16  SW=8
SK.BUNDSCHRAUBE M 6X12 SW=8
SK.BUNDSCHRAUBE M 6X45 SW=8
BORDWERKZEUG RACING 2000

* = NEUTEIL / NEW PART

X = NACH BEDARF / AS REQUIRED

DESCRIPTION

GAS COCK MIKUNI ON/OFF 2001
CK-81 -

O-RING 13,00%2,30

PVC-HOSE 6X9 MM PER METER
FILLER CAP CPL. SMALL FUROPE
GASKET FOR FILLER CAP

SCREW SEAT FASTENING 98
FUEL TANK CPL.7,5L. RAC.SX2001 -
TANK ROLLER 12X26X12 98
SUPORT BUSHING TANKROLLER
FUEL HOSE 7,5X13MM

CLAMP YDNAC 10128 12MM
SPECIAL SCREW T60 6X20

* ANGLE PIECE 30 DEGREE M10X1

SEAT 5X

SEAT COVER 5X
SIDE COVER L/S SILVER
SIDE COVER R/S SILVER
SEAT BRACKET L/S-R/S
RUBBER FOR SIDE COVER

2001
2001
‘98
‘98
98
‘98

SPOILER L/S ORANGE 5X . 2001
SPOILER R/S ORANGE 5X 2001
BUSH FOR SPOILER 6XT1X16X5

HH COLLAR SCREW M 6X16  WS=8
HH COLLAR SCREW M 6X12  W5=8
HH COLLAR SCREW M 6X45 W5=8
TOOL SET RACING 2000

QT

1

1
0,25

1
1
1
1
3
2
1
2

10

N T, . S ST R N N R




SPORTMOTRREYELES

01-590.07.0

TANK, SITZBANK, VERKLEIDUNG MXC,EXC

TANK. SEAT. COVER MXCEXC 400/520

01-590.07.9)

FIG

TEILNR/PARTNR

583.07.105.200
550.07.006.200
310.07.107.001
590.07.008.044
490.07.002.000
503.07.011.000
590.07.013.200

590.07.013.300

503.07.014.000
£90.03.001.055
590.07.016.000
580.31.005.000
0017 060203

510.30.022.000
503.07.040.400

503.07.040.500
503.07.040.450

503.07.040.550

503.08.041.000/20
503.08.042.000/90

503.07.041.000
503.08.042.055

503.08.050.100/04
£03.08.051.100/04

503.08.052.000
0015 060163
0015 060123
0015 060453
590.29.099.000

BEZEICHNUNG

BENZINHAHN KPL. OFF-ON-RES
O-RING 11X1,8 NBR70
PVC-SCHLAUCH 6X9 MM PER METER
TANKVERSCHL.KPL.KLEIN EUROPA "
DICHTUNG FUR TANKVERSCHLUSS
SCHRAUBE SITZBANKBEF.  '98
BENZINTANK KPL. 14L. NAT, 2001
400/520 MXC RACING

BENZINTANK KPL. 9L. NAT. 2001
400/520 EXC RACING

TANKROLLE 12X26X12 ‘98
TANKROLLE BEFESTIGUNGSBUCHSE
BENZINFORMSCHLAUCH 7,5X13MM
YDNAC KLAMMER 10128 12MM
SONDERSCHRAUBE T60 6X20
WINKELSTUCK 90 GRAD M10X1
SITZBANK EXC 2001
400/520 EXC RACING

SITZBANK MXC 2001
400/520 MXC RACING

SITZBANKUBERZUG EXC 2001
400/520 EXC RACING

SITZBANKUBERZUG MXC 2001
400/520 MXC RACING
SEITENVERKL. LINKS SILBER '98
SEITENVERKL. RECHTS SILBER ‘98
SITZBANKHALTEWINKEL LI/RE '98
GUMMI FOR SEITENVERKLEIDUNG'98
SPOILER LINKS ORANGE EXC 2001
SPOILER RECHTS ORANGE EXC 2001
BUCHSE FUR SPOILER 6X11X16X5
SK.BUNDSCHRAUBE M 6X16  SW=8
SK.BUNDSCHRAUBE M 6X12 SW=8
SK.BUNDSCHRAUBE M 6X45 SW=g
BORDWERKZEUG RACING 2000

DESCRIPTION

FUEL COCK CPL. OFF-ON-RES
O-RING 11X1,8 NBR 70
PVC-HOSE 6X2 MM PER METER
FILLER CAP CPL. SMALL EUROPE
GASKET FOR FILLER CAP
SCREW SEAT FASTENING ‘98
FUEL TANK CPL. 14L. NAT.2001
400/520 MXC RACING

FUEL TANK CPL. 9L. NAT. 2001
400/520 EXC RACING

TANK ROLLER 12X26X12  '98
SUPORT BUSHING TANKROLLER
FUEL HOSE 7,5X13MM

CLAMP YDNAC 10128 12MM
SPECIAL SCREW T80 6X20
ANGLE PIECE 90 DEGREE M10X1
SEAT EXC 2001
400/520 EXC RACING

SEAT MXC : 2001
400/520 MXC RACING

SEAT COVER EXC 2001
400/520 EXC RACING

SEAT COVER MXC 2001
400/520 MXC RACING

SIDE COVER L/S SILVER 98

SIDE COVER R/S SILVER  '98

SEAT BRACKET L/S-R/S ‘98
RUBBER FOR SIDE COVER 98
SPOILER L/S ORANGE EXC 2001
SPOILER R/S ORANGE EXC 2001
BUSH FOR SPOILER 6X11X16X5
HH.COLLAR SCREW M 6X76 WS=8
HH COLLAR SCREW M 6X12  WS=8
HH COLLAR SCREW M 6X45  WS=8
TOOL SET RACING 2000

QTy
1

.
025

JEC N Y

O LS S T

N N T o R A T T T 1 ® T O R Ny

-
9 Ve g e

‘e NEUTEIL.V PART X = NACH BEDARF / AS REQUIRED




SPORTMUOTORCYLLES

00-590.08.0

MASKE, KOTFLUGEL

MASK, FENDER

400520 Yl

01-590.08.0

FIG

W oSl bl bW N

15

16

17
19
20
23
25
26
27
40
41
51
52
53
54
55
80
81
95

TEILNR/PARTNR
503.08.001.000/04
502.11.086.000
0014 060153
503.08.009.050
503.08.009.051
0014 060203
503.08.009.100
503.08.010.100/04
0014 060103
503.08.013.000/90

503.08.013.100/90
503.08.015.000
503.08.015.100

310.08.060.000
590.08.019.000
502.08.020.000
400.06.006.000
0966 050163
0125 050003
0985 050003
0017 060403
0125 060003
0017 060203
503.08.052.100
503.08.053.100
0015 060123
0015 060163
584.12.080.000
534.,12.080.050
503.08.007.000/04

= NEUTEIL / NEW PART

BEZEICHNUNG "
SCHEIN.MASKE ORANGE EXC/EGS'9
MASKENGUMMI UFO WP '95
SK.BUNDSCHRAUBE M 6X15  SW=8
SCHRAUBE KOTFL.STR.M8X9 SW=17
MUTTER KOTFL.STR. M8 SW=17
$K.BUNDSCHRAUBE M 6X20 SW=8
KOTFLOGELSTREBE SCHWARZ ‘99
KOTFLUGEL VORNE ORANGE  '99
$K.BUNDSCHRAUBE M 6X10  SW=8
KOTFLUGEL HINTEN SX SILBER '98
400/520 SX, MXC RACING

KOTFLUGEL HINTEN EXC SILBER
400/520 EXC RACING

NUMMERTAFELTRAGER 2T EXC '98
400/520 EXC RACING USA

NUMMERTAFELTRAGER 2T EGS ‘98
400/520 EXC RACING

KABELTULLE D=8MM OFFEN :
BREMSSCHLAUCHFOHRUNG 2000
DISTANZBUCHSE 7X10X7.5
FASSONSCHEIBE 6MM
LI.SENKSCHRAUBE DIN0966-M 5X16
UNTERLEGSCHEIBE DINO125-A 5,0
SS.MUTTER DIN0985-M 5
SONDERSCHRAUBE TG0 6X40
UNTERLEGSCHEIBE DINO125-A 6,4

" SONDERSCHRAUBE T60 6X20

BUCHSE FKOTFLOGEL 6X11X20X5
BUCHSE FNUM.TRAG. 6X11X22X9,5
SK.BUNDSCHRAUBE M 6X12 SW=8
SK.BUNDSCHRAUBE M 6X16 SwW=8
ROCKSTRAHLER ROT LC4 ‘98
HALTERUNG FUR RUCKSTRAHLER
STARTNUMMERTAFEL ORANGE $X ‘99

X = NACH BEDARF / AS REQUIRED

DESCRIPTION

H.LIGHT MASK ORANGE EXC/EGS'99

MASK RUBBER UFO WP ‘95

HH COLLAR SCREW M 6X15  W5=8

SCREW FEND.BRACE M8X9 WS=17
NUR FENDER BRACE M8 WS=17

HH COLLAR SCREW M 6X20 W5=8
FENDER BRACE BLACK '99

FENDER FRONT ORANGE 99
HH COLLAR SCREW M 6X10  W5S=8
REAR FENDER SX SILVER ‘98
400/520 SX, MXC RACING

REAR FENDER EXC SILVER  '98
400/520 EXC RACING

NUMBER PLATE CARRIER EXC- '98
400/520 EXC RACING USA :

NUMBER PLATE CARRIER EGS '98
4007520 EXC RACING

RUBBER SLEEVE D=8MM OPEN
BRAKE HOSE GUIDE 2000
SPACER BUSHING 7X10X7,5'

WASHER 6MM |
OVAL HEAD SCREW DINO966-M 5X16
WASHER DINO125-A 5,0

SELF LOCKING NUT DIN0985-M 5
SPECIAL SCREW T60 6X40

WASHER DINO125-A 6,4

SPECIAL SCREW T60 6X20

BUSH FOR FENDER 6X71X20X5

BUSH ENUM.PL.CAR. 6X11X22X9,5
HH COLLAR SCREW M 6X12  WS=8
HH COLLAR SCREW M 6X16 *WS=8
REFLECTOR RED LC4 ‘98
BRACKET FOR REFLECTOR .
NUMBER PLATE ORANGE'SX 199 -

19

Qry |

1
2
2
1
1
4
1
1
1
1

_NTMNNNNNNMMM-B—‘A.




01-590.08.1] - . DEKOR ' DECAL . 400/520
SPORTMBTORCYCLES ’ '
TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION . QTY
2* Y} 590.08.092.000 DEKORSATZ 400 2001 ~ DISPLACEM. DECAL 400 RAC. 2007 1

590.08.092.100 DEKORSATZ 520 2001 DISPLACEM. DECAL 520 RAC. 2001 1

01-590.08.1 % - NEUTEILOW PART  X=NACH BEDARF / AS REQUIRED

el o e s L e




- VORDERRAD SX, EXC

FRONT WHEEL SX,EXC 400/520
SPORTMOTOREYCLES _ ‘ : .y

FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION . Q1Y
1 503.09.001.044 VORDERRAD 1,6X21"EXCEL SX 2000 FRONTWHEEL 1,6X21"EXCEL SX2000 1
1  503.09.001.144 ‘VORDERRAD 1,6X21" DID SX 2000 FRONTWHEEL 1,6X21" DID 5X 2000 1
2 503.09.010.044 VORDERRADNABE KPL. X 2000 - FRONT HUB CPL. SX 2000 1
3 503.02.011.000 LAGERDISTANZROHR 20,5X25X80,3 BEAR. SPACERTUBE 20,5X25X80,3 1
4 0625 069047 RILLENKUGELL. N5K 6904 2RSRC3 GROOV.BALL BEAR.NSK6204 2RSRC3 2

6 0760 263770 WELLENDICHTRING 26X37X7 ASL SHAFT SEAL RING 26X37X7 ASL 2 ;

7 0472 037154 SICHERUNGSRING DINO472-37X1,5 . LOCK RING DIN0G472-37X1,5 _ 1 |
8 503.09.012.000 DISTANZBUCHSE 20X26X27,8 2000 SPACER BUSHING 20X26X27,8 2000 2
10 503.09.071.230 SPEICHE M4,5%230-15G 21" DDE SPOKE M4,5X230-15G 21* DDE 36
11 503.09.072.000 SPEICHENNIPPEL Mé4,5X0,75 8X21 SPOKE NIPPLE M4,5X0,75 8X21 © 36
12 546.02.070.100 FELGE VORNE 1,6 X 21" EXCEL- FRONT RIM 1,6 X. 21" EXCEL 1
12 546.09.070.200 FELGE VORNE 1,6X21" DID FRONT RIM 1,6X21* DID 1
16 510.09.100.100 REIFENHALTER VM1 (1 ,60“) ' RIM LOCK VM1 (1,60*) 1
17 - 503.10.090.050 MUTTER FOR REIFENHALTER '96 NUT WHEEL HOLDER 96 1
20 503.09.060.000 BREMSSCHEIBE VO. D=260MM 2000 BRAKE DISC FRONT D=260MM 2000 1
21*  590.02.062.013 SONDERSCHRAUBE M& SW8 SPECIAL SCREW Mé SWS8 6
25  503.09.081.150 HALTEGRIFF £. STECKACHSE SW=21 HANDLE FOR FRONT AXLE WS=21 1
30*  503.09.081.200 STECKACHSE VO.LUSD43 185MM 2001 SWINGARM BOLT USD43 185MM 2001 1
32* 503.09.082.100 ACHSMUTTER VORNE M16X1,5/SW27  AXLE NUT FRONT M16X1,5/5W27 1
38  550.03.135.000 BLINDSTOPFEN FUR FELGE PLUG FOR RIM X
50 6899785 LOCTITE 243 BLAU 6CCM LOCTITE 243 BLUE 6CCM 1

LOCTITE 243 b

* = NEUTEIL / NEW PART

MOTO]

X = NACH BEDARF / AS REQUIRED

MOTORCYELE SECANOLIGY |




| VORDERRAD MXC,EXC FRONT WHEEL MXC,EXC ~ 400/520

SPORTMGTORCYELES

FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry

1 503.09.001.244 VORDERRAD 1,6X21* DID EXC 2000 FRONTWHEEL 1,6X21°DID EXC 2000 1

2 503.09.010.144 VORDERRADNABE KPL. EXC 2000 FRONT HUB CPL. EXC 2000 1

3 503.08.011.100 LAGERDISTANZROHR 20,5X25X63,3 BEAR. SPACERTUBE 20,5X25X63,3 1

4 0625 065047 RILLENKUGELL. NSK 6304 2RSRC3 GROOV.BALL BEAR.NSK6904 2R5RC3 2

" 6 0760263770 WELLENDICHTRING 26X37X7 ASL SHAFT SEAL RING 26X37X7 ASL 1
7 0472037154 SICHERUNGSRING DINO472-37X1,5 LOCK RING DIN0O472-37X1,5 1

8 503.09.012.000 DISTANZBUCHSE 20X26X27,8 2000 SPACER BUSHING 20X26X27,.8 2000 1

9 0760405270 WELLENDICHTRING 40X52X7 B SHAFT SEAL RING 40X52X7 B 1
10 503.09.071.230 SPEICHE M4,5X230-15G 21" DDE SPOKE M4,5X230-15G 21* DDE 36
11 503.09.072.000 SPEICHENNIPPEL M4,5X0,75 8X21 SPOKE NIPPLE M4,5X0,75 8X21 36
12 546.09.070.200 FELGE VORNE 1,6X21" DID FRONT RIM 1,6X27° DID ~ 1
13 581.11.054.000 SCHEIBE 40 X 52 X 0,15 ‘92 WASHER 40 X 52 X 0,15 '92 1
16  510.09.100.100 REIFENHALTER VM1 (1,60} * RIM LOCK VM1 (1,60") 1
17 503.10.090.050 MUTTER FOR REIFENHALTER  '96 NUT WHEEL HOLDER 96 1
20 503.02.060.000 - BREMSSCHEIBE VO. D=260MM 2000 BRAKE DISC FRONT D=260MM 2000 1
21*  590.09.062.013 SONDERSCHRAUBE M6X13 SW8 10.9 SPECIAL SCREW M6X13 WS8 10.9 6
24 503.09.019.100 DISTANZBUCHSE FVORDERRAD MXC SPACER BUSHING FOR FRONT WHEEL X
25 503.09.081.150 HALTEGRIFF F. STECKACHSE SW=21 HANDLE FOR FRONT AXLE W5=21 1
30*  503.09.081.200 STECKACHSE VO.USD43 185MM 2001  SWINGARM BOLT USD43 185MM 2001 1
32*  503.09.082.100 ACHSMUTTER VORNE M16X1,5/SW27  AXLE NUT FRONT M16X1,5/SW27 1
38 550.03.135.000 BLINDSTOPFEN FUR FELGE PLUG FOR RIM : . x
40  503.14.050.000 TACHOANTRIEB 748220 (3.0) 2000 SPEEDOMETER DRIVE 748220 (3.0) 1
41 503.14.053.000 MITNEHMER F. TACHOANTRIEB 2000 DRIV.DOG FSPEEDOM.DRIVE 2000 1
50 6899785 LOCTITE 243 BLAU 6CCM 1

LOCTITE 243 BLUE 6CCM

LOCTITE243 ~

00-590.09.1




SPERTMOTORCYCLES

00-590.13.2

BREMSZANGE VORNE

BRAKE CALIPER FRONT

00-503.13.1

FIG

W W W N

10

30
31
35

60.

TEILNR/PARTNR

590.13.015.144
546.13.205.000
546.13.206.000
546.13.210.100
546.13.212.000
503.13.030.000
546.13.209.044
503.13.030.100
545.13.214.000
546:13.218.000
0015 080350

590.13.010.000

590.13.011.000

420.13.226.000
420.13.026.000

' 502.13.025.000

6899 785

* = NEUTEIL / NEW PART

.BEZEICHNUNG

BREMSZANGE VO.KPL.BREMBO 2000
REPSATZ 28MM

REPSATZ KOLBEN 28MM

BOLZEN KPL. 6X56

HALTEBLECHE GARNITUR BREMBO
GARN.BREMSKLOTZE TOSHIBA H38
GARN. BREMSKLOTZE FERODO 1D450
GARN.BREMSKLOT. TOSHIBA TT2701
ENTLOFTUNGSSCHRALUBE M10X
MANSCHETTENSATZ
SK.BUNDSCHRAUBE M 8X35 M.SICH.
BREMSSCHL. VO. 1235MM SX 2000
400/520 SX RACING

BREMSSCHL. VO. 1300MM EXC 2000
400/520 EXC RACING
CU-DICHTRING DIN7603-10X16X1
CU-DICHTRING DIN7603-10X16X1,5
HOHLSCHRAUBE M10X1X19
LOCTITE 243 BLAU 6CCM

X = NACH BEDARF / AS REQUIRED

DESCRIPTION

BRAKECALIPER FRONT BREMBO 2000

REPAIR KIT 28MM

REPAIR KIT PISTON 28MM

BOLT CPL. 6X56

RETAINING PLATE SET BREMBO
BRAKE PAD SET TOSHIBA H38

BRAKE PAD SET FERODO 1D450

BRAKE PAD SET TOSHIBA TT2701

BLEEDER SCREW M10X1

CUP SET SHORT

HH COLLAR SCREW M 8X35 W.LOCK
BRAKEHO. FRONT 1235MM SX 2000
4007520 SX RACING

BRAKEHO. FRONT 1300MM EXC 2000
400/520 EXC RACING

CU-SEAL RING DIN7603-10X16X1
CU-SEAL RING DIN7603-10X16X1,5
HOLLOW SCREW M70X1X12
LOCTITE 243 BLUE .6CCM

MOTESCYCLE YECAROLOSY.

a00/520 Wi

ENNEN S ]




01-590.10.0 HINTERRAD REAR WHEEL - 400/520
SPORTMOTORCYLLES - : ,
FIG TEILNR/PARTNR BEZEICHNUNG - DESCRIPTION e
1 503.10.001.144 HINTERR.KPL.2.15X19"EXCEL 2000 R WHEEL CPL2.15X19"EXCEL 2000
400/520 SX RACING 400/520 SX RACING
1 503.10.001.244 HINTERRAD KPL.2,15X18"DID 2000 REARWHEEL CPL.2.15X18"DID 2000 .
- : 400/520 EXC RACING 400/520 EXC RACING
2 503.10.010.044 HINTERRADNABE KPL.125-380 2000 REARWHEEL HUB CPL.125-380 2000
3 565.10.011.000 LAGERDISTANZROHR 121,5 MM BEARING SPACER TUBE 121,5MM
4 0625 060058 RILLENKUGELLAGER 6005 2RSR.C3 GROOVED BALL BEAR. 6005 2RS C3
5 .0472 047175 SICHERUNGSRING DIN0472-47X1,75 CIRCLIP DINO472-47X1,75
6 0760 324771 WELLENDICHTRING 32X47X7 BSL SHAFT SEAL RING 32X47X7 BSL
7 546.10.016.000 BUCHSE FUR NABE : BUSHING FOR HUB
8 503.10.071.207 SPEICHE M5X207-10G 19" DDE SPOKE M5X207-10G 19" DDE
8 503.10.071.197 SPEICHE M5X197-10G 18" DDE SPOKE M5X197-10G 18" DDE
9  583.09.072.000 STAHLNIPPEL M5 VERCHROMT STEEL NIPPLE M5 CHROME PLATED
10  546.10.070.100 - FELGE HINTEN 2,15X19" EXCEL REAR RIM 2,15X19* EXCEL
10  546.10.070.300 FELGE HINTEN 2,15X18" DID REAR RIM 2,15X18" DID
11 503.10.060.000 BREMSSCHEIBE HINT.D=220MM 2000  BRAKE DISC REAR D=220MM 2000
12*  590.09.062.013 SONDERSCHRAUBE M6X13 SW810.9  SPECIAL SCREW M6X13 WS8 10.9
19  583.10.051.038 KETTENRAD 38-Z REAR SPROCKET 38-T
19  583.10.151.040 KETTENRAD 40-Z REAR SPROCKET 40-T
19 - 583.10.051.042 - KETTENRAD 42-Z REAR SPROCKET 42-T
19  583.10.151.045 KETTENRAD 45-Z REAR SPROCKET 45-T
20 583.10.151.048 KETTENRAD 48-Z REAR SPROCKET 48-T
20 583.10.151.050 KETTENRAD 50-Z REAR SPROCKET 50-T
20 583.10.151.052 KETTENRAD 52-Z REAR SPROCKET 52-T
21 545.10.052.100 KETTENRADSCHR.-ISK M8X26 10.9 SPROCKET SCREW-AH M8X26 13
22 543.10.086.200 STOVER-FLANSCHMUTTER M8 10.9  SELF LOCKING NUTM&  70.9
23 500.10.065.100 O-RING KETTE 5/8X1/4" DID O-RING CHAIN 5/8X1/4" DID
, 118 ROLLEN 118 ROLLS
23 500.10.065.101 O-R KETTE 5/8X1/4* /M M.SCHLOB O-R.CHAIN 5/8X1/4*/M W.LINK
24 500.10.066.100 KETTENSCHLOSS 5/8X1/4" O-RING MASTER LINK 5/8X1/4* O-RING
33 540.10.100.100 REIFENHALTER VM3 (2.15“) RIM LOCK VM3 (2.15%)
34 503.10.090.050 MUTTER FUR REIFENHALTER ‘96 NUT WHEEL HOLDER ‘96
38 550.03.135.000 BLINDSTOPFEN FUR FELGE PLUG FOR RIM
39  502.10.086.000 ABDECKKAPPE SFL16 COVERING CAP SFLT6
40 503.10.085.044 STECKACHSE HINT.KPL265MM 2000  AXLE REAR CPL. 265MM 2000
41 503.10.084.000 KETTENSPANNER RECHTS 2000 CHAIN TENSIONER R/S 2000
42 503.04.040.000 SCHRAUBE M10X1,25 SW=10 2000.  SPECIAL SCREW M170X1,25 W5=10
43 584.14.030.000 SK-BUNDMUTTER M10X1,25 SW=13  HH COLLAR NUT M70X1,25 WS=13
44 503.10.099.000 SK-MUTTER M20X1,5 '98 HEXAGON NUT M20X1,5  '98
50 6899785 LOCTITE 243 BLAU 6CCM LOCTITE 243 BLUE 6CCM

00-590.10.0

B

* = NEUTEIL /‘i EW PART X = NACH BEDARF / AS REQUIRED

' RTINS |




SPORTHMOTORCYCLES

01-503.13.2

BYEMSZANGE HINTEN

BREKE CALIPER REAR

FIG
1*

TEILNR/PARTNR

503.13.080.144
503.13.082.000
546.13.309.200
546.13.309.300
546.13.309.400
503.13.020.000
546.13.311.200
503.13.020.000
546.13.218.000
503.13.070.000

- 502.13.025.000

420.13.226.000
420.13.026.000

* = NEUTEIL / NEW PART

BEZEICHNUNG

BREMSZANGE HINTEN KPL. 2001
BOLZENSATZ FUR BREMSZANGE
GARN. BREMSKLOTZE FERODO ID450
GARN. BREMSKLOTZE SINTER

GARN. BREMSKLOTZE FERRIT222
GARN_BREMSKLOTZE TOSHIBA H38
HALTEFEDER SET
ENTLOFTUNGSSCHRAUBE M10X1 2001
MANSCHETTENSATZ

BREMSSCHL.HI. 590MM 125-380'98
HOHLSCHRAUBE M10XTX19
CU-DICHTRING DIN7603-10X16X1
CU-DICHTRING DIN7603-10X16X1,5

X = NACH BEDARF / AS REQUIRED

DESCRIPTION
BRAKE CALIPER REAR CPL. 2001
BOLT SET £. BRAKE CALIPER

- BRAKE PAD SET FERODO 1D450

BRAKE PAD SET SINTER

BRAKE PAD SET FERRIT222

BRAKE PAD SET TOSHIBA H38
RETAINING SPRING SET

BLEEDER SCREW M10X1 2007
CUP SET SHORT

BRAKE HOSE RE.590MM 125-380'98
HOLLOW SCREW M10X1X19
CU-SEAL RING DIN7603-10X76X1-

CU-SEAL RING DIN7603-10X76X1,5

01-503.13.2

- 400/'529 2004 | I.

QTy |

1
1
X
X
X
T
1
1
1
1
1
1
1




T T

50*

50*

51
52
53
54
55%
56
57*

59
61
62

01-590.14.0

58

584.14.028.000
441.11.015.100
0125 100003

0797 100003

584.14.030.000
490.11.435.000
503.14.040.100
503.14.041.100
584.14.042.000
590.14.002.000

590.14.002.100

503.14.041.000
503.11.076.000
0017 060203

571.11.038.000
490.11.436.100
502.11.537.000
584.14.010.100
0125 060003

0933 060203

0016 040183 .
502.11.410.050

LEUCHTHARWBE LINKS & RECHTS 98

LAMPE 12V 10W (BA155)
UNTERLEGSCHEIBE DIN0125-A10,5
ZAHNSCHEIBE DIN6797-110,5 ZI

" SK-BUNDMUTTER M10X1,25 SW=13- -

LAMPE 12V 5W (W2,1X9,5D)
ROCKLICHT KPL. 125-380 EGS 98
LEUCHTHAUBE 125-380 EG5  '98

LAMPE 12V 21/5W (BAY15S)VERST.

SCHEINWERF. 186(RE)“1003202" 01
RECHTSVERKEHR ,,1003202-02"

SCHEINWERE186(L1)* 1003203 01
LINKSVERKEHR ,,1003203-L"
LEUCHTHAUBE 125-380 EXC ‘98
KABELSTR.HINTERTEIL 125-380'98
SONDERSCHRAUBE T60 6X20
LAMPE H4 12V 60/55W (P43T)
LAMPENHALTESPANGE
GUMMIKAPPE

SCHEINWERFERHALTERUNG 2001

UNTERLEGSCHEIBE DINO125-A 6,4-
SK.SCHRAUBE DINOS33-M 6X20

KUNSTSTOFFSCHR. KB40X18 WN1412
SCHEINWERFERHALTERUNG ‘93

SPORTMOTOREYCLES
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION
11 584.14.025.000/30  BLINKER KPL. VO.LI./HL.RE. *99 FLASHER CPL.FRONT L/S REAR R/S
~ SCHWARZ "BLACK
12 584.14.026.000/30  BLINKER KPL. VO.RE/HLLE ‘99 FLASHER CPL.FRONT R/S REAR L/S
SCHWARZ BLACK

FLASHER LENS L/S & R/5 '98
BULB 12V 10W (BA15%)

WASHER DIN0O125-A10,5

LOCK WASHER DIN6797-110,5 ZI
HH COLLAR NUT M10X1,25 W5=13
BULB 12V 5W (W2,1X9,5D)

REAR LIGHT CPL.125-380 EGS '98
REAR LIGHT LENS 125-380 £G5°98
BULB 12V 21/5W (BAT5S)REINFOR.
HEAD LIGHT ECIE 186(RDPLAS.O1
RIGHT TRAFFIC ,1003202-02"

HEAD LIGHT ECIE 186(LE)PLAS.O1
LEFT TRAFFIC ,1003203-L*

REAR LIGHT LENS 125-380 EXC'98
WIRING HARNESS REAR 125-380'98
SPECIAL SCREW T60 6X20

BULB H4 12V 60/55W (P43T)
BULB HOLDER

RUBBER CAP

HEAD LIGHT SUPPORT 2001
WASHER DINO125-A 6,4

HH SCREW DINO933-M 6X20
PLASTIC SCREW KB40X18 WN1412
HEADLIGHT BRACKET ‘93

- MOTORCYGLE TECRNGi0GT -2

SCHEINWERFER, RUCKLICHT, BLINKER ~ HEAD LIGHT, REAR LIGHT, FLASHER ~ 400/520 2001

Qry
2

[ e G . G S )

NLMN-N—A—'A—\NAA

B

| DT
|

*= NEUTEIL‘V PART X = NACH BEDARF / AS REQUIRED




/

56120 CHOANLAGE ODOMETER  SPEEDOMETER ODOMETER 4007520 Il
SPORTMOBTORCYCLES : : ’
FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION Qry
1 580.11.180.000 MEILENZAHLER ODOMETER 1
5 550.11.599.000 ZUGSCHALTER LOSE PULL SWITCH LOOSE 1
9 0015 060123 SK.BUNDSCHRAUBE M 6X12 SW=8 HH COLLAR SCREW M 6X12 W5=8 2
10 546.11.120.200 TACHOHALTERUNG VDO/ODO ‘95 SPEEDOMETER BRACKET VDO/ODO'95 1
11 0125 040003 UNTERLEGSCHEIBE DINO125-A 4,0 WASHER DINOT25-A 4,0 2
12 0985 040003 SS.MUTTER DIN0985-M 4 SELF LOCKING NUT DING985-M 4 2
20 584.14.055.200 TACHOWELLE M12/M12 960MM ‘99 SPEEDOM.CABLE M72/M12 960MM'99 1
25 503.14.050.000 TACHOANTRIEB 748220 (3.0) 2000 SPEEDOMETER DRIVE 748220 (3.0) 1
27 503.14.053.000 MITNEHMER F. TACHOANTRIEB 2000 DRIV.DOG ESPEEDOM.DRIVE 2000 1
HOTOREYCLE TECN LS
e 00-503.14.0 57 *=NEUTEIL/ NEWPART X = NACH BEDARF / AS REQUIRED.




'

00-503.14.4

" TACHOANLAGE SIGMA SP-ORT 400/520

TACHOANLAGE SIGMA SPORT
SPORTMBTORLYCLES . }
FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION
6- @ 01 503.14.065.244 - TACHOGEHAUSE KPL. EXC GED. '99 SPEEDOMETER CASE CPL. EXC 99
') 2 503.14.060.000 " TACHOHALTERUNG EXC SCHWARZ '99  SPEEDOMET.BRACKET EXC BLACK'99
9 @ ﬁ 3 503.14.061.100 TACHOHALTERUNG EGS ‘99 SPEEDOMET.BRACKET EGS  "99
: 4 0016 050121 KUNSTSTOFFSCHR. KAS0X12 PT1411 PLASTIC SCREW KA50X12 PT1411
. SCHWARZ BLACK
5 310.08.060.000 KABELTULLE D=8MM OFFEN .RUBBER SLEEVE D=8MM OPEN
_ 6 503.14.069.044 TACHO SIGMA SPORT 500 KPL. 99 SPEEDOM.SIGMASPORT 500 CPL."93
7 583.14.069.151 GEBERKABEL FUR SIGMA 500 ‘98 CABLE FOR SIGMA 500 98
&5 ‘ 8 550.11.022.100 ABSTANDHALTER D=6/8MM,SCHW. CLAMP 6/8MM BLACK
&5 9  491.11.425.000 LAMPE 12V 1 2W W2X4,6D BULB 12V 1,2W (W2X4,6D)
@}f\/\K&u 11 503.14.069.050 GEBERMAGNET DIGITALTACHG 2000 MAGNET FOR DIGITALSPEEDOM.2000
4% ' @(@ 2 12 0471009104 SICHERUNGSR.DINO471- 9X1 INOX CIRCLIP DINO471- 9X1 INOX
. e 15 580.11.021.300 FERNLICHTKONTROLLEU. BLAU ‘98 H.BEAM INDICATOR LIGHT BLUE'98
1 7W// %4 16 580.11.024.300 BLINKERKONTROLLEUCHTE GRUN ‘98  FLASHER INDICAT.LIGHT GREEN'98
17 ' 0014 060103 SK.BUNDSCHRAUBE M 6X10  SW=8 HH COLLAR SCREW M 6X10  W5=8
- 01

00-503.14.4

MOTHRCYELE TECNOLOEY |

Qry

N = a

N_\..a_\_\NuJ_A-—\M

!

= NEUTEfI@W PART X = NACH BEDARF / AS REQUIRED
i : .




i

DOMETER FACOMSA

CHOANLAGE FACOMSA S 400/520
SPORTMOTORCYCLES . - '
FIG * TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry
1 503.14.057.000 TACHOMETER FACOMSA 180 KMH '99  SPEEDOMETER FACOMSA 180 KMH'99 1
2 503.14.065.300 TACHOBOX 125-380 FACOMSA 2000  SPEEDOMETER BOX FACOMSA 2000 11
7 503.14.057.050 MUTTER FUR TACHOMET. M12 SW=17  NUT FOR SPEEDOM. M12 SW=17 1
8 310.08.060.000 KABELTOLLE D=8MM OFFEN RUBBER SLEEVE D=8MM OPEN 2
9 491.11.425.000 LAMPE 12V 1,2W W2X4,6D BULB 12V 1,2W (W2X4,6D) - 3
10 0016 050121 KUNSTSTOFFSCHR. KAS0X12 PT1411 PLASTIC SCREW KA50X12 PT1411 2
: SCHWARZ - BLACK
15 503.14.061.000 TACHOHALTERUNG 125-380 EGS '99 SPEEDOM.BRACKET 125-380 EGS'99 1
17 0014 060103 SK.BUNDSCHRAUBE M 6X10 5SW=8 HH COLLAR SCREW M 6X10  W5=8 2
20 584.14.055.200 TACHOWELLE M12/M12 960MM  '99  SPEEDOM.CABLE M12/M12 960MM™39 1
21 503.14.050.000 TACHOANTRIEB 748220 (3.0) 2000 SPEEDOMETER DRIVE 748220 (3.0) 1
23 503.14.053.000 DRIV.DOG FSPEEDOM.DRIVE 2000 1

00-503.14.1

B--A

20

MITNEHMER F. TACHOANTRIEB 2000

* = NEUTEIL / NEW PART

X = NACH BEDARF / AS REQUIRED

[ MOTUREYELE TECHNOLISY |




KABELSTRANG MXC,EXC USA  WIRING HARNESS MXC,EXC USA 4007520 [JHI

1

SPORTMOTORCYCLES
FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION Qry
1% 590.11.075.300 HAUPTKABELSTR. VORNE USA 2001  WIRING HARNESS FRONT USA 2001 .
400/520 MXC,EXC USA 400/520 MXC,EXC USA
70 4 503.11.076.000 KABELSTR.HINTERTEIL 125-380'98 WIRING HARNESS REAR 125-380'98
5 440.11.076.200 - KABELBAND 200MM CABLE TIE 200MM
@34 ' 5 440.11.076.305 KABELBAND 290MM CABLE TIE 290MM
O 5 9 0015060123 $K.BUNDSCHRAUBE M 6X12 SW=8 HH COLLAR SCREW M 6X12  WS=8
13 503.11.034.000 SPANNUNGSREGLER 12V 125-380'98  VOLTAGE REGULA. 12V 125-200'98
15 é . . 15  550.11.599.000 ZUGSCHALTER LOSE PULL SWITCH LOOSE
M z-"'""__ R 30 590.11.055.000 BATTERIEFACH KUNSTSTOFF SCHW.  BATTERY CARRIER PLASTIC BLACK
' ._ g ‘*4:@)3 21 570.13.072.000 KABELHALTER 12MM 0210 WIRING HOLDER 12MM 0210
\ 70 ' 21 21 570.13.072.100 KABELHALTER 16MM WIRING HOLDER 16MM
> - 22 546.11.090.000 HALTEBLECH FUR BATTERIE ‘97 RETAINING PLATE FOR BATTERY'97
28 584.11.097.100 MASSEKABEL D=6MM L=140MM ‘97 . GROUND CABLE D=6MM L=T40MM 97
34  581,11.076.000 KABELHALTER KHS' NR. 150-47610 CABLE SUPPORT KHS NR.150-47610
22 44 580.11.109.110 STECKSICHERUNG 10 A 2000 FUSE 10 A 2000
45  582.11.058.000 STARTRELAIS DUKE ‘99 STARTER RELAY DUKE ‘99
52 584.11.059.100 STARTERKABEL 700MM ‘97 STARTERCABLE 700 MM~ 97
53 587.11.086.000 KABELSTRANG BATTERIE DUKE ‘09 WIRING HARNESS BATTERY DUKE'99
58 584.11.098.100  KONTAKTSCHEIBE M6 VSV-K6 . CONTACT WASHER M6 VSV-K6
59 0014 060103 SK.BUNDSCHRAUBE M 6X10 SW=8  HH COLLAR SCREW M 6X10 WS=8
60*  590.11.079.000 LOFTERKABELSTRANG 2001 FAN WIRING HARNESS
61*  580.11.109.005 STECKSICHERUNG 5 A FUSE5 A -
63 0902 060083 ISK.LI.SCHRAUBE ISO 7380 6X8 AH OVAL SCREW DINO902-M 6X8
70 590.11.074.000 START NOT-AUS TASTER KPL. 2000 START-STOP-TIP SWITCH CPL.2000
71 585.11.053.000 BATTERIE 12V 4AH RALLYE ‘99 BATTERY 12V 4AH RALLYE ‘99
72 503.03.018.000 GUMMI FOR MITTELSTANDER  '99 RUBBER FOR CENTER STAND '99
73 0017 060203 SONDERSCHRAUBE T60 6X20

* = NEUTEILZIREW PART

SPECIAL SCREW T60 6X20

X = NACH BEDARF / AS REQUIRED

01-590.11.0




o

' 'QELSTRANG EXC

m’NC HARNESS EXC

584.11.059.100

* = NEUTEIL / NEW PART

X = NACH BEDARF / AS REQUIRED

.

' 400/520
SPORTMOTORCYCLES ' ’
FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION Q
1% 590.11.075.400 HAUPTKABELSTRANG EXC EU/AUS 01 WIRING HARN, FRONT EXC EU 2001
' "4 503.11.076.000 KABELSTR.HINTERTEIL 125-380'98 - WIRING HARNESS REAR 125-380'98
70 5  440.11.076.200 KABELBAND 200MM CABLE TIE 200MM
34 5 440.11.076.305 KABELBAND 290MM CABLE TIE 290MM
& O 5 6* 590.11.083.000 STECKERBOARD SCHWARZ 2001 - SUPPORT BRACKET BLACK 2001
7 446.11.207.200 BLINKGEBER SUMITOMO  ADV.'97 FLASHER UNIT SUMITOMO ADV,'97
e 9 491.11.425.000 LAMPE 12V 1,2W W2X4,6D BULB 12V 1,2W (W2X4,6D)
10 503.11.070.000 LICHTSCHALTER CEV 2/4TAKT ‘98 H.LIGHT SWITCH CEV 2/4TAKT '98
" 400/520 EXC £U,SYMBOLE WEISS 400/520 EXC EU,.SYMBOLE WEISS
10 503.11.070.100 LICHTSCHALTER CEV EGS AUS. ‘98 H.LIGHT SWITCH CEV EGS AUS."98
_ 400/520 EXC AUS,SYMBOLE GELB 400/520 EXC AUS,SYMBOLE GELB
11 503.11.050.000 BREMSLICHTSCHALTER VORNE 2000  BRAKE LIGHT SWITCH FRONT 2000
12 545.11.060.100 GLEICHSTROMHORN 12V NIKKO DC HORN 12V NIKKO
13 - 503.11.034.000 SPANNUNGSREGLER 12V 125-380°98 VOLTAGE REGULA. 12V 125-200'98
‘ 14 0014 060103 SK.BUNDSCHRAUBE M 6X10 SW=8 HH COLLAR SCREW M 6X10  W5=8
62 15*  590.11.061.000 HUPENHALTER FUR NIKKOHORN 2001  BRACKET FOR NIKKC HORN 2001
16 0014 060153 SK.BUNDSCHRAUBE M 6X15 SW=8 HH COLLAR SCREW M 6X15  WS=§
17 490.11.435.000 LAMPE 12V 5W (W2,1X9,50) BULB 72V 5W (W2,7X9,5D)
60 21 570.13.072.000 KABELHALTER 12MM 0210 WIRING HOLDER 12MM 0210
7 3 21 570.13.072.100 KABELHALTER 16MM WIRING HOLDER T6MM
4§° A 22* 0912 050083 ISK.SCHRAUBE DINO912-M 5X 8 AH SCREW DIN0O912-M 5X 8
23*  570.13.070.100 SCHELLE 5/16" SCHWARZ PVC PVC-CLAMP 5/16* BLACK
456& , 29  503.11.029.000 BLINKERSCHALTER CEV ‘98 FLASHER SWITCH CEV ‘98
‘ e @ 30  130.11.070.060 ADAPTER FOR BLINKERSCHALTER'98 ADAPTER FOR FLASHER SWITCH '98
: " 31 0985040163 LINSENSCHRAUBE DIN7985-M 4X16 FLAT HEAD SCREW DIN7985-M 4X16
' 32 0084040223 ZYL.SCHRAUBE DINOOB4-M 4X22 A CYLHEAD SCREW DINO084-M 4X22A
. O 33 (0934 040003 SK.MUTTER DIND934-M 4 HEXAGON NUT DIN0934-M 4
‘ : 82 34  581.11.076.000 KABELHALTER KHS NR: 150-47610 CABLE SUPPORT KHS NR.150-47610
8¢ 81 36 0015 060123 SK.BUNDSCHRAUBE M 6X12 SW=8 HH COLLAR SCREW M 6X12  WS=8
e 40 590.11.055.000 BATTERIEFACH KUNSTSTOFF SCHW.  BATTERY CARRIER PLASTIC BLACK
_ . _ 44 580.11.109.110 STECKSICHERUNG 10 A 2000 FUSE 10 A 2000
45 582.11.058.000 STARTRELAIS DUKE 99 ' STARTER RELAY DUKE 99
' 48  584.11.097.100 MASSEKABEL D=6MM L=140MM ‘97 ~ GROUND CABLE D=6MM L=140MM ‘97
91 49 0014 060103 SK.BUNDSCHRAUBE M 6X10  SW=8 HH COLLAR SCREW M 6X10 WS=8 - :
T 51  503.11.051.100 BREMSLICHTSCHALTER HINTEN ‘08 BRAKE LIGHT SWITCH REAR  '98 .
' : 52 STARTERKABEL 700MM '97 STARTERCABLE 700 MM 97
|




SPORTMOTORCYELES

01-590.11.1

KABELSTRANG EXC

WIRING HARNESS EXC

FIG
© 53
58

8o*
81*
82

0 8

9

TEILNR/PARTNR

587.11.086.000
584.11.098.100
0902 060083

590.11.079.000
580.11.109.005
590.11.074.200

585.11.053.000
503.03.018.000
0017 060203

" 590.11.080.000

590.11.081.000
500.31.003.000

BEZEICHNUNG

KABELSTRANG BATTERIE DUKE ‘99
KONTAKTSCHEIBE M6 V5V-K6
1SK.LI.SCHRAUBE IS0 7380 6X8
LOFTERKABELSTRANG 2001
STECKSICHERUNG 5 A
SCHAL.FSTARTKN.U.NOT-AU.EU 01
400/520 EXC RACING EU, AUS.
BATTERIE 12V 4AH RALLYE '99
GUMMI FOR MITTELSTANDER  '99
SONDERSCHRAUBE T60 6X20 -
BLINKERKABELSTRANG VORNE ' 2001
BLINKERKABELSTRANG HINTEN 2001
HALTEPLATTCHEN

DESCRIPTION |
WIRING HARNESS BATTERY DUKE'99
CONTACT WASHER M6 VSV-K6
AH OVAL SCREW DINOS02-M 6X8
FAN WIRING HARNESS

FUSES A

START-STOP FiP SWITCH CPL.2001
4007520 EXC RACING EU, AUS.

BATTERY 12V 4AH RALLYE 99
RUBBER FOR CENTER STAND ‘99
SPECIAL SCREW T60 6X20
FLASH.WIRINGHARNESS FRONT 2001
FLASH.WIRINGHARNESS REAR 2001
RETAINING PLATE

a00/520 I

Qary

1
1
.2
X
X
1

[ e L

01-590.11.1 .

-
O P NI

*= NEUTEI[G PART X = NACH BEDARF / AS REQUIRED
3 .
N 7




-400/526 200’[ -

2o

EE%Eg 'ﬂEHOR | ASEESSORIES

SPORTHOTORCYOLES
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION ‘ . QrY
: 10 512.12.010.000 GEPACKTRAG.SILBER 125 EXE 2000 BAGGAGE CAR.SILVER 125EXE 2000 1
27 _] P 12 0015 060203 _' SIf.BUNDSE:HRAUBE M 6X20 - SW=8 HH COLLAR SCREW M 6X20 WS=8 2
f 2 14 503.08.052.000 BUCHSE FUR SPOILER 6X11X16X5 BUSH FOR SPOILER 6XT1X16X5 . 2 |
:Q_i’ J: 27 502.02.979.051 BEFESTIGUNGSKIT HANDSCHUTZ KPL FASTENING KIT HAND GUARDS CPL. 1
g/!' 30 502.02.079.050/30  WINDSCHUTZ LI.& RE.KPL.SCHWARZ SCREEN CPL.L+R/S BLACK 1
31 502.02.079.044/30  HANDSCHUTZ LI&RE.KPL. SCHWARZ HAND GUARD CPL.L+R/S BLACK 1 |
60*  590.03.020.044 MOTORSCH. KPL. RAC.2001 CARBON  ENGIN.PROT.CPL.RAC.2001 CARBON 1 }
62 0014 060153 SK.BUNDSCHRAUBE M 6X15 SW=8 HH COLLAR SCREW M 6X15 W5=8 4 \
\

MOTOTECH,

MUOTORCYELE TECHNOLOEY.

01-590.12.0; - : . * = NEUTEIL / NEW PART X = NACH BEDARF / AS REQUIRED

:




